Alog Max

7000XT Top Saw

Spare part manual

b
i

www.logmax.com

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Ver. 1.6 2



Log Max 7000XT Top Saw

Spare part manual

AMog Max

Stationsvagen 12 - 77013 Grangarde - SWEDEN
Phone: +46 240 59 11 00
info@logmax.com www.logmax.com

3 Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Applies to serial number: 371032-

Ver. 1.6 4



Log Max 7000XT Top Saw

Spare part manual

Contents

Frame and protection ... s 11
Frame with proteCtive COVET..........cooiiiiiiieee e 13
=1 0 = USSR 15
PrOtECHVE COVEN .ottt e e e e e e e e e e e eeeeeeees 17
11T gV o= T o TSRS 19
Delimbing unit ... —— 21
Upper delimbing Knife, aSSembIy...........oooiiiiiiiiiiiiee e 23
Upper delimbing KNiIfe ...........ueeiiiiiiie e 27
Upper delimbing Knife SENSOr...........uuuuiiiiiiee e 29
Hydraulic CYIINAEI ... ...t 31
= a1 {0 ] o SR 33
Directional ValVe ...........oooeiiiieie e 35
Left and right delimbing knifes, assembly...........cccccoiiiiiiiiis 37
Left delimbing KNife........ooooiiiii 41
Left delimbing knife. Replaceable knife blade .............cccccoiiiiiiiii 43
Right delimbing KNife ........cooo i 45
Right delimbing knife. Replaceable knife blade.............ccccooiiiiiiiiiiiiiiiiiii 47
Hydraulic CYIINAETr........cooi oo e e e e e e e e e e e e eeenennnnes 49
oo 1 ) SR PP PP UPUPRTRRR 51
Lower delimbing knife, assembly ... 53
Lower delimbing KNife ........oooiiiiiii e 55
Hydraulic CYIINAET........cooi oo e e e e e e e e e e e enannnnes 57
oo 1 ) SR PP PP UPUPRTRRR 59
o (0] (=Yoo o I USSR 61
Feeding Unit.........coooieiiiicrr s s e 63
Feeding unit, @SSEMDIY ........ i 65
Hydraulic CYIINAET........cooi i e e e e e e e e e e eeeenannnes 69
oo 1 ) SR PP PP UPUPRTRRR 71
Feed roller arms V12, @ssembly .........ooooiiiiiiiiiiiii e 73
Right feed roller arm VA2, 77
Left feed roller arm VA2 ... s 79
Feed rollers V-Steel Soft Grip, V12 ... 81
Feed roller V-Steel Soft Grip, V12 ... 83
Feed rollers V-Steel Hard Grip, VA2 ... 85
Feed roller V-Steel Hard Grip, V12......coo o 87
Feed rollers Eucalyptus, V2. ... 89
Feed roller Eucalyptus, V12 ... 91
Feed roller arms MS11, @SSEMDIY......coooiiiiiiiiii e 93
Right feed roller arm, MS1T ... ... e 95
Left feed roller arm, MS T ..o e 97
Feed roller motor 1259 COM......uuiiiii e 99
Feed rollers V-Steel Soft Grip, MS11 ... 101
Feed roller V-Steel Soft Grip, MST1......coo e 103
Feed rollers V-Steel Hard Grip, MS11 ... 105
Feed roller V-Steel Hard Grip, MST11 ... 107

5 Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

== T U] 3 ' 109
Diameter measuring UNit...........oo i 111
e g oo L= RPN 113
Length measuring unit, @SsembIY .........ccooiiiiiiii i 115
ST e 117
o NZe [ = U] TR oY/ [T o = b 119
Length MeasUriNg @rM ........ii i e e e e e e e e e eeenen 121
Measuring Wheel @rm .........cooooiiiiiii e eeeanes 123
(0701 V7= SO O OU SRR 125
Wheel rim Spacer Kit..........ooouuiiiiii e 127
Felling unit ... 129
Felling link, @SSemDIY..... oo e 131
=Y 11T Vo B [T SR 135
o NYZe [ = U] ToR oY/ [T o = b 137
o o (1 P UEPUUPR 139
ChaiN NOIAET ... .. e e e e e e 141
Hose holder, assembly........... oo 143
HOSE NOIAET ... e e e e e e eaaes 145
Hose holder, stump treatment ... 147

£ 1, 1 3 11 O 149
Saw UNit 611, @SSEMDIY .....cooiiiii e 151
T PSSO 155
SAW UNIE BT e e e e e e e e e e e e e e e e e e e e 157
Saw motor F12-60, assembly ...........oooviiiiiiiiiiee e 159
SaAW MOLOr FA2-60 ...ouiiiiiiiii e a e 161
SaAW Bracket BT ..o 163
Saw bar bracket 6171 .. ... 165
Cylinder bracket..........ooveeiiieii e 167
Top saw unit 318 F-12-30, @ssembly ........ccooiiiiiiiii e 169
SaW UNit 318 F12-30 ... e 173
SAW UNIE 318 ..t e e e e e e e e e e e e e e e 175
Saw bar bracket -04 ........cooii i 177
Saw bar holder =04 ... 179
SAW MOLOr FA12-30 ..t 181
Bearing UNIt . ..o eana 183
MANITOIA ...t e e ———— 185
REIET VAIVE ...ttt 187
Saw chain lubrication, Super Greasy.........cccoeeeiiiiiiiiieiiccceee e 189
N oo 1 o ] {3t 191
Color marking, @assembly ..........coooiiiiiiii e 193
Color pump, @SSEMDIY ....oooviiiiicce e ——————————— 195
(@70] (o] il o101 2 o] TSRS OSP PP 197
Directional ValVe ..........oooeeiii s 199
Directional ValVe ...........ooeeiiie s 201
Color marking manifold, assembly .............oooirimmiiiiiiiieee e 203
Color marking Manifold...........cccooeiiiiiiiiiieee e 205
Color tank, @assembly...........ouuuueiiiiiii e 207
11T o o= T o TR =Y U EPPUSPSRRPPRIPN 209

Ver. 1.6 6



Log Max 7000XT Top Saw

Spare part manual

Filling Cap, BIUE......e e 211
Stump treatment sSaw 6171 ... 213
T I =T o I | PSS EUURRRRRR 215

o =t o SRR 217
Chain ShOt QUAKT ........iiii e e e e e e e e eeaaaans 219
e Lo N U ST PPS 221

Hydraulic System ... e e e 223
HydrauliCSs, @SSEMDIY ......ccooeiii e e e e e e e eees 225

Right manifold, assembly ............oooiiiiiiiieee e 229

= T o A USRS 231

P At 2 e e e e et aaane 233

INIet MAaNIfOId .......ee e e 235

FEed SECHON . ..o e 237

FEed SECHON ... 239

INIEt MANIfOId ....... e 241

LI S e o L PP 243

LI S oo L OSSP 245

Lower delimbing knife SECON .........cccccooiiiiiiiiiiiecee e 247

Delimbing Knife SECHON............uuuiiiiieei e 249

REET VAIVE ... 251

ComPENSALOr Kit .....ceeeeieiiiiciie e 253

ComPENSALOr Kit .....coeeeiiiiiiciee e 255

ComPENSALOr Kit .....eeeeeiiiiiiceee e 257

ComPENSALOr Kit .....ceeeeiiiiiceie e 259

Relief valve 210 Dar.........ooouuiiiecciee et 261

Relief valve 125 Dar.........oooeiiiiceiiee e 263

Relief valve 350 Dar..........ooeuiiiiiiiiiiee et 265

Relief valve 330 Dar..........ooeiiiiiiiiie e 267

Relief valve 300 Dar...........ooviiieiiiiee et 269

FEEA FEAUCET ...t e e e e e e e e e aeees 271

CAP EC/ADBB ...ttt e e e e e e e e e e e e e e e 273

CapP EC/PC .. ettt 275

CAP PC/Bi... . ettt 277

CAP EC/B... . ettt 279

SOIBNOIA. ... e ————————————— 281

Left Manifold........ccoooeiie e ———— 283

Directional ValVe .........coooeeiiie e 285

Directional ValVe .........coooeeiiie e 287

Directional ValVe ..........oooeeiiie e 289

CRECK VAIVE ...t 291

REET VAIVE ... 293

MANITOI ... e e e e ———— 295

REET VAIVE ... 297

REET VAIVE ... 299

REET VAIVE ... 301

Relief valve 210 Dar.........oooeiiiieciiee et 303

Control system ...... .o e 305
(o To 1Y F=1 (= PRSPPI 307
Log Mate 510 cable liSt ........cooeeeeiieee e 309




Log Max 7000XT Top Saw

Spare part manual

Hose kits

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

= requires special instructions from Log Max AB

9 Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Ver. 1.6 10



Log Max 7000XT Top Saw

Frame and protection
Spare part manual

Frame and protection

11 Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Frame and protection

3N /A
m__b_,
; //I

)

N

N ©

)

12

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Frame and protection

Frame with protective cover

Structure

047204

Pos. | Part no. Quantity | Description Specification
1 047200 1|Frame

2 047206 1 | Protective cover

3 500651 4 [ Screw 2,2x4,5

4 601006 2 | Hex plug 11/4”

5 519157 1 [Decal

6 015642 2 | Magnetic plug 1/2”

7 601103 2 | Bonded seal 1/2”

8 013969 1 [Filling cap

9 517238 1 [ Circlip 45

10 015351 1 [ Filter

11 601005 1 [Hex plug 17

12 500091 3 | Screw M12x30 8.8 FZB
13 503076 10 | Washer M12 NL sp
14 015499 1 [Hose leader

15 |503075 4 [ Washer M10 NL sp
16 505083 4 [ Screw M10x20 10.9
17 018650 1| Cover

18 018649 1| Cover

19 505088 7 | Screw M12x20 10.9
20 |601750 1| Adapter BSP 1/4”-9/16” ORFS
21 015037 1 [ Breather valve

22 601200 1 [ Copper seal 13x19x1,5
23 510123 1| Fork head

24 505089 2| Bolt 10x28 FZB
25 |510124 1 [Fork head

26 526040 1| Gas spring

27 521005 2 | Lock pin LSA3

28 503007 2 | Washer 10x18x2 FZB
29 |648430 1 [Bleed hose

13

Ver. 1.6



Log Max 7000XT Top Saw

Frame and pr ion
ame and protect Spare part manual

Ver. 1.6 14



Log Max 7000XT Top Saw

Spare part manual

Frame and protection

Frame

Structure

047200

Pos. | Part no. Quantity | Description Specification
1 512028 2 [Bushing 60x40

2 625000 6 | Grease nipple 1/8”

15

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Frame and protection

16

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Frame and protection

Protective cover

Structure

047206

Pos. | Part no. Quantity | Description Specification
1 047205 1 | Protective cover

2 519085 4 [ Overcentre latch

3 500042 12 | Screw M8x16 8.8 FZB
4 503055 12 | Washer M8 NL

5 513042 2 | Screw M12x50

6 502056 5| Nut M12

7 519110 2 [ Decal

8 519140 1| Decal

9 519141 1| Decal

10 519156 4 | Decal

11 501121 1| Screw M12x120 12.9
12 501123 1| Screw M12x140 12.9
13 501126 1| Screw M12x170 12.9

17

Ver. 1.6



Log Max 7000XT Top Saw

Frame and pr ion
ame and protect Spare part manual

Ver. 1.6 18



Log Max 7000XT Top Saw

Spare part manual

Frame and protection

Filling cap

Structure

013969

Pos. | Part no. Quantity | Description Specification

1 014369 1 | Filling cap

2 543028 11 0O-ring 44,04x3,53
19

Ver. 1.6



Log Max 7000XT Top Saw

Frame and pr ion
ame and protect Spare part manual

Ver. 1.6 20



Log Max 7000XT Top Saw

Delimbing unit
Spare part manual

Delimbing unit

21 Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 22



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Upper delimbing knife, assembly

Structure

047240

Pos. | Part no. Quantity | Description Specification

1 049029 1 [ Upper delimbing knife

2 015481 1 [ Shim 1,0

3 015480 1|Shim 0,5

4 505091 1| Screw M24x90 10.9

5 016592 1 [ Washer

6 503018 1 [ Washer 25x45x4 FZB

7 502062 1 [Nut M24

8 016712 1| Threaded ring M55

9 507017 1 [Shim 56x89x1

10 503055 1| Washer M8 NL

11 501070 1| Screw M8x25 12.9

12 526031 1| Spring

13 017282 1| Screw M16

14 017281 1 [Plug 11/4”

15 |502706 1 [Nut M16 FZB

16 502701 1 [Nut M12x1,25

17 018395 1| Cover

18 503065 4 | Washer M6 NL

19 500025 4 [ Screw M6x25 8.8 FZB
20 401289 1| Sensor

21 016627 1| Cover

22 013431 1 [ Bracket

23 013433 1 [ Cylinder pin

24 515011 2 | Cylindrical pin 12x30

25 | 503060 2 |Washer M12 NL

26 500090 2| Screw M12x25 8.8 FZB
27 503057 4 | Washer M10 NL

28 500081 1| Screw M10x100 8.8 FZB
29 500083 1| Screw M10x120 8.8 FZB
30 500070 2| Screw M10x35 8.8 FZB
31 503014 1 [ Washer 20x36x3 FZB
32 502060 1 [Nut M20

33 010170 2 | Spacer

23

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 24



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Structure

047240

Pos. | Part no. Quantity | Description Specification

34 502056 2 | Nut M12

35 |601750 4 | Adapter BSP 1/4”-9/16” ORFS
36 648445 1 [ Hydraulic hose

37 648444 1 [ Hydraulic hose

38 018360 1 | Hydraulic cylinder

39 601772 2 | Adapter ORFS-04

40 018922 1| Cover

41 018912 1 | Manifold

42 |601725 1| Adapter 90 1/4” - 9/16” ORFS

25

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 26



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Upper delimbing knife

Structure
049029
Pos. | Part no. Quantity | Description Specification
1 519010 1| Blade guard
2 017280 1 | Knife blade
27

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

©

Ver. 1.6 28



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Upper delimbing knife sensor

Structure

401289

Pos. | Part no. Quantity | Description Specification
1 401288 1 [ Encoder

2 514054 1| Screw

29

Ver. 1.6



Delimbing unit
aaaaaaaaaaaaaa




Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Hydraulic cylinder

Structure

018360

Pos. | Part no. Quantity | Description Specification
1 018360-KIT 1 [Rod kit

2 620003 1| Seal kit

3 015220 1 [ Spherical bushing

4 625004 1 [ Grease nipple M6

5 517214 1| Circlip JV 22

31

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manua I

Ver. 1.6 32



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Manifold

Structure

018912

Pos. | Part no. Quantity | Description Specification
1 501032 4 | Screw M5x35 12.9
2 501096 2| Screw M10x60 12.9
3 503057 2 | Washer M10 NL

4 519055 2| Plug

5 601000 2 | Hex plug

6 601001 5| Hex plug

7 612057 1 [ Directional valve

8 612105 1 [Plug

9 613024 1 | Orifice M8x1

10 617032 2 [ Relief valve

11 619057 2| O-ring 12,42x1,78

33

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 34



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Directional valve

Structure
612057
Pos. | Part no. Quantity | Description Specification
613069 1| Solenoid
2 613105 1 | Plastic nut
540037 4 | O-ring 7,65x1,68
35 Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 36



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Left and right delimbing knifes, assembly

Structure

047241

Pos. | Part no. Quantity | Description Specification
1 10000526 2 | Shaft @32 - 96

2 010605 2 | Shaft @32-73

3 018997 2 [ Hydraulic cylinder

4 016069 2| Threaded ring

5 018585 2 | Shaft @60 - 383
6 018589 2 [ Sleeve

7 018645 1 [ Protection

8 018646 1 [ Protection

9 047214 1 [ Delimbing knife

10 047215 1 [ Delimbing knife

11 501070 2| Screw M8x25 12.9
12 501109 2| Screw M12x30 12.9
13 503055 2 | Washer NL8

14 503060 2 | Washer NL12

15 503075 8 [ Washer NL10 sp

16 505084 8 | Screw M10x25 10.9
17 507011 2| Shim 63x98x0,5
18 507012 2| Shim 63x98x1,0
19 516002 4 | Cotter pin 6,3x50

20 601001 2 [Hex plug 1/4”

21 601061 4 | Banjo screw 3/8”

22 601102 4 [Bonded seal 3/8”

23 601208 4 | Copper seal 17x23x1,5
24 1601736 2 | Adapter 11/16”

25 |601754 2 | Adapter 3/8” - 11/16”
26 |601757 2 | Adapter BSP -08 - ORFS -06
27 648449 1 [ Hydraulic hose

28 648450 1 | Hydraulic hose

29 648451 1 | Hydraulic hose

30 648452 1 [ Hydraulic hose

31 648626 1 [ Grease hose

32 648627 1 [ Grease hose

33 648628 1 [ Grease hose

37

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 38



Log Max 7000XT Top Saw

Delimbing unit
Spare part manual

Structure

Pos. | Part no. Quantity | Description Specification

34 648629 1| Grease hose

35 |601750 6 | Adapter BSP 1/4” - 9/16” ORFS

39 Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Delimbing unit

40

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Left delimbing knife

Structure
047214
Pos. | Part no. Quantity | Description Specification
1 018697 1 [ Delimbing knife
2 512029 2 [Bushing 60x60
3 625000 2 [ Grease nipple 1/8”
4 519010 1 [ Blade guard 0,59m
41 Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 42



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Left delimbing knife. Replaceable knife blade

Structure
018697
Pos. | Part no. Quantity | Description Specification
1 018691 1 [ Knife blade
43

Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Delimbing unit

44

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Right delimbing knife

Structure
047215
Pos. | Part no. Quantity | Description Specification
1 018698 1 [ Delimbing knife
2 512029 2 [Bushing 60x60
3 625000 2 | Grease nipple 1/8”
4 519010 1 [ Blade guard 0,59m
45 Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 46



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Right delimbing knife. Replaceable knife blade

Structure
018698
Pos. | Part no. Quantity | Description Specification
1 018692 1 [ Knife blade
47

Ver. 1.6



Delimbing unit

Log Max 7000XT Top Saw
Spare part manua I

Ver. 1.6

48



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Hydraulic cylinder

Structure

018997

Pos. | Part no. Quantity | Description Specification
510050 1 [ Spherical bushing GEEW32-ES

2 517245 1| Circlip SGH 52
10000481 1 [ Rod kit

49

Ver. 1.6



Log Max 7000XT Top Saw
limbing uni
Delimbing unit Spare part manua I

Ver. 1.6 50



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Rod kit

Structure

10000481

Pos. | Part no. Quantity | Description Specification
1 10000480 1 [ Seal kit

2 510050 1 [ Spherical bushing GEEW32-ES
3 517245 1 [ Circlip SGH 52

51

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 52



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Lower delimbing knife, assembly

Structure

047242

Pos. | Part no. Quantity | Description Specification
1 047213 1 [ Lower delimbing knife

2 507011 1| Shim 63x98x0,5
3 507012 1|Shim 63x98x1

4 018588 1|Pin @60

5 601003 1| Hex plug

6 016069 1 [ Threaded ring

7 501070 1| Screw M8x25 12.9
8 503055 1 [ Washer M8 NL

9 019009 1 | Hydraulic cylinder

10 010341 2|Pin 252

11 602030 2 | Bushing 1/87-3/8”
12 625000 1 [ Grease nipple 1/8”

13 010342 2 [ Washer

14 502062 2 | Nut M24

15 [601758 4 | Adapter BSP 1/27-13/16” ORFS
16 648447 1 [ Hydraulic hose

17 648448 1 [ Hydraulic hose

18 018060 2 | Adapter 1/8”

19 601100 2 | Bonded seal 1/8”

20 601203 4 | Copper seal

21 601701 2 [ Banjo screw 1/8”

22 648446 1 [ Grease hose

53

Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Delimbing unit

54

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Lower delimbing knife

Structure
047213
Pos. | Part no. Quantity | Description Specification
1 018702 1 [ Delimbing knife
2 512029 2 | Bushing 60x60
3 625000 1 [ Grease nipple 1/8”
4 519010 2 [ Blade guard 0,55m
55 Ver. 1.6



Delimbing unit
aaaaaaaaaaaaaa




Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Hydraulic cylinder

Structure

019009

Pos. | Part no. Quantity | Description Specification
10000858 1 [Rod kit

2 510051 1 [ Spherical bushing GEEW45ES
517253 1| Circlip SGH 68

57

Ver. 1.6



Log Max 7000XT Top Saw
limbing uni
Delimbing unit Spare part manua I

Ver. 1.6 58



Log Max 7000XT Top Saw

Spare part manual

Delimbing unit

Rod kit

Structure

10000858

Pos. | Part no. Quantity | Description Specification
1 10000857 1 [ Seal kit

2 510051 1 [ Spherical bushing GEEW45ES
3 517253 1 [ Circlip SGH 68

59

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 60



Log Max 7000XT Top Saw

Spare part manual Delimbing unit
Protection
Structure
047230
Pos. | Part no. Quantity | Description Specification
1 016218 1| Cover
2 016223 1| Clamp
3 502056 1 [Nut M12
4 500105 1| Screw M12x100 8.8 FZB
5 503057 2 |Washer NL10
6 501092 2| Screw M10x40 12.9

61

Ver. 1.6



Log Max 7000XT Top Saw

imbing uni
Delimbing unit Spare part manual

Ver. 1.6 62



Log Max 7000XT Top Saw

Feeding unit
Spare part manual

Feeding unit

63 Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 64



Log Max 7000XT Top Saw

Spare part manual Feeding unit
Feeding unit, assembly
Structure
047243
Pos. | Part no. Quantity | Description Specification
1 507011 2| Shim 63x98x0,5
2 507012 2| Shim 63x98x1,0
3 016069 2| Nut
4 501070 2| Screw M8x25 12.9
5 503055 8 | Washer NL8
6 018997 2 [ Hydraulic cylinder
7 516002 2 | Cotter pin 6,3x50 mm
8 018589 2 | Sleeve
9 501109 2 | Screw M12x30 12.9
10 503060 2 [ Washer NL12
11 601754 11 | Adapter BSP 3/8” - 11/16” ORFS
12 012586 2 | Shaft J32-86
13 [602030 2 | Bushing 1/8” - 3/8”
14 625000 2 | Grease nipple 1/8”
15 018587 2 | Shaft @60
16 018389 2| Clamp 261
17 501067 4 | Screw M8x16 12.9
18 610221 1 [ Accumulator
19 |[601768 1| Adapter BSP -12/ ORFS -06
20 |601726 1| Adapter 11/16” - 11/16” - 16 ORFS
21 016253 2| Clamp
22 016257 2| Cover
23 501090 4 [ Screw M10x30 12.9
24 503057 4 | Washer NL10
25 |502055 2 | Nut M10
26 500078 2| Screw M10x75 8.8 FZB
27 648461 1 [ Hydraulic hose
28 648460 1 | Hydraulic hose
29 648459 1 | Hydraulic hose
30 648458 1 [ Hydraulic hose
31 648457 1 [ Hydraulic hose
32 016878 2| Clamp 3/8”
33 501073 2 [Screw M8x40 12.9

65

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 66



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Structure

Pos. | Part no. Quantity | Description Specification
34 014377 2 | Rubber damper

35 |500022 8 | Screw M6x14 8.8 FZB
36 503073 8 [ Washer NL6 sp

37 |601762 4 [ Adapter BSP 3/4” - 1.3/16” ORFS
38 1601003 2 | Hex plug 1/2”

39 601102 1 [Bonded seal 3/8”

40 [602051 1| Adapter 3/8”

41 012991 1| Bracket

42 626001 1| Tie down strap

67

Ver. 1.6



Feeding unit

Log Max 7000XT Top Saw
Spare part manua I

Ver. 1.6

68



Log Max 7000XT Top Saw

Spare part manual Feeding unit

Hydraulic cylinder
Structure
018997
Pos. | Part no. Quantity | Description Specification

510050 1 [ Spherical bushing GEEW32-ES
2 517245 1 [ Circlip SGH 52

10000481 1 [ Rod kit

69

Ver. 1.6



Log Max 7000XT Top Saw
ing uni
Feeding unit Spare part manua I

Ver. 1.6 70



Log Max 7000XT Top Saw

Spare part manual Feeding unit
Rod kit
Structure
10000481
Pos. | Part no. Quantity | Description Specification
1 10000480 1 [ Seal kit
2 510050 1 [ Spherical bushing GEEW32-ES
3 517245 1 [ Circlip SGH 52

71

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 72



Log Max 7000XT Top Saw

Spare part manual Feeding unit
Feed roller arms V12, assembly
Structure
Pos. | Part no. Quantity | Description Specification
1 010676 56 | Spacer
2 012586 2 | Shaft d32 - 86
3 013572 2 [ Protection
4 015695 1 [ Protection
5 015696 1 [ Protection
6 016527 2 [ Manifold
7 047220 1 |Feed roller arm
8 047221 1 |Feed roller arm
9 500074 12 | Screw M10x55 8.8 FZB
10 500091 8 | Screw M12x30 8.8 FZB
11 500137 56 | Screw M16x70 8.8 FZB
12 501110 8 | Screw M12x35 12.9
13 503057 12 | Washer NL10
14 503060 16 | Washer NL12
15 |505084 8 | Screw M10x25 10.9
16 516002 2 | Cotter pin 6,3x50
17 540154 4 | O-ring 24,99x3,53 mm
18 543164 2| O-ring 125x4 mm
19 (601001 4 | Hex plug 1/4”
20 |601730 2 | Adapter 1,3/16” - 1,3/16” - 12 UNF/ORFS
21 601755 2 [ Adapter M22 / ORFS -06
22 1601762 4 | Adapter 3/4” - 1,3/16” ORFS
23 1602030 2 | Bushing 1/8” - 3/8”
24 609060 2 [ Reduction gear
25 609132 1 | Hydraulic motor
26 609133 1 [ Hydraulic motor
27 615051 Hose cover 2” L=700 mm
28 625000 2 [ Grease nipple 1/8”
29 648464 1 | Hydraulic hose
30 648465 1 [ Hydraulic hose
31 648466 1 [ Hydraulic hose
32 648467 1 | Hydraulic hose
33 648632 1 [ Hydraulic hose

73 Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 74



Log Max 7000XT Top Saw

Spare part manual Feeding unit
Structure
Pos. | Part no. Quantity | Description Specification
34 648633 1 | Hydraulic hose
35 503075 8 [ Washer NL10 sp
75 Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 76



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Right feed roller arm V12

Structure

047221

Pos. | Part no. Quantity | Description Specification
1 512029 1 [ Bushing 60x60

2 512028 1| Bushing 60x40

3 625000 1| Grease nipple 1/8”

4 Loctite 603

77

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 8



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Left feed roller arm V12

Structure

047220

Pos. | Part no. Quantity | Description Specification
1 512029 1 [ Bushing 60x60

2 512028 1| Bushing 60x40

3 625000 1| Grease nipple 1/8”

4 Loctite 603

79

Ver. 1.6



Log Max 7000XT Top Saw

i ni
Feeding unit Spare part manual

Ver. 1.6 80



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed rollers V-Steel Soft Grip, V12

Structure

033764

Pos. | Part no. Quantity | Description Specification

1 034094 2 [Feed roller

2 503060 16 | Washer M12 NL

3 500090 16 | Screw N12x25 8.8 FZB
4 015778 2 [Cover

81

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 82



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed roller V-Steel Soft Grip, V12

Structure
034094
Pos. | Part no. Quantity | Description Specification
1 016640 50 | Bar
83

Ver. 1.6



Log Max 7000XT Top Saw

i ni
Feeding unit Spare part manual

Ver. 1.6 84



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed rollers V-Steel Hard Grip, V12

Structure
033713
Pos. | Part no. Quantity | Description Specification
1 034095 2 [Feed roller
2 015778 2| Cover
3 503060 16 [ Washer M12 NL
4 500090 16 [ Screw M12x25 8.8 FZB
85 Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 86



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed roller V-Steel Hard Grip, V12

Structure
034095
Pos. | Part no. Quantity | Description Specification
1 016732 50 | Bar
87

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

88

r.1.6



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed rollers Eucalyptus, V12

Structure
033734
Pos. | Part no. Quantity | Description Specification
1 503060 16 | Washer M12 NL
2 500090 16 [ Screw M12x25 8.8 FZB
3 015778 2 | Cover
4 039045 2 [Feed roller
89 Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 90



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed roller Eucalyptus, V12

Structure
039045
Pos. | Part no. Quantity | Description Specification
1 015938 28 | Bar
91

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 92



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed roller arms MS11, assembly

Structure

047245

Pos. | Part no. Quantity | Description Specification

1 516002 2 [ Cotter pin 6,3x50 mm

2 013729 2 | Shaft @32-90

3 602030 2 | Bushing 1/8” - 3/8”

4 625000 2 | Grease nipple 1/8”

5 601730 2 | Adapter 1,3/16” - 1,3/16” -12 ORFS
6 648473 1 [ Hydraulic hose

7 648472 1 [ Hydraulic hose

8 648471 1 | Hydraulic hose

9 648470 1 | Hydraulic hose

10 648631 1 [ Hydraulic hose

11 648630 1 | Hydraulic hose

12 047223 1 |Feed roller arm

13 047222 1| Feed roller arm

14 609097 2 [ Hydraulic motor

15 |[601764 2 | Adapter ORFS -06/ SAEO -128
16 602320 4 | Adapter ORFS -12/ SAEO -12
17 016267 1| Cover

18 016266 1| Cover

19 503060 8 | Washer NL12

20 500092 4 [ Screw M12x35 8.8 FZB

21 500090 4 | Screw M12x25 8.8 FZB

22 500153 16 | Screw M22x50 8.8 FZB

23 503071 16 | Washer NL22

24 615051 Hose protection

93

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

o))

Ver. 1.6 94



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Right feed roller arm, MS11

Structure

047223

Pos. | Part no. Quantity | Description Specification
1 512029 1 [ Bushing 60x60

2 512028 1| Bushing 60x40

3 625000 1| Grease nipple 1/8”

4 Loctite 603

95

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 96



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Left feed roller arm, MS11

Structure

047222

Pos. | Part no. Quantity | Description Specification
1 512029 1 [ Bushing 60x60

2 512028 1| Bushing 60x40

3 625000 1| Grease nipple 1/8”

4 Loctite 603

97

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 98



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed roller motor 1259 ccm

Structure
609097

Pos. | Part no.

Quantity | Description

Specification

1 635142

10 | Wheel screw

2 635144

10 | Wheel nut

99

Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Feeding unit

100

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed rollers V-Steel Soft Grip, MS11

Structure

033763

Pos. | Part no. Quantity | Description Specification
1 034093 2 [ Feed roller

101

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 102



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed roller V-Steel Soft Grip, MS11

Structure
034093
Pos. | Part no. Quantity | Description Specification
1 016640 50 | Bar
103

Ver. 1.6



Log Max 7000XT Top Saw

i ni
Feeding unit Spare part manual

Ver. 1.6 104



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed rollers V-Steel Hard Grip, MS11

Structure
033714
Pos. | Part no. Quantity | Description Specification
1 034096 2 [Feed roller
105

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 106



Log Max 7000XT Top Saw

Spare part manual

Feeding unit

Feed roller V-Steel Hard Grip, MS11

Structure
034096
Pos. | Part no. Quantity | Description Specification
1 016732 50 | Bar
107

Ver. 1.6



Log Max 7000XT Top Saw

ing uni
Feeding unit Spare part manual

Ver. 1.6 108



Log Max 7000XT Top Saw

Measurin
Spare part manual asuring

Measuring

109 Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Measuring

110

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Measuring

Diameter measuring unit

Structure

047257

Pos. | Part no. Quantity | Description Specification
1 401267 2 [Encoder 600 PPR

2 018590 4 | Spacer

3 503060 4 | Washer M12 NL

4 501120 4 [ Screw M12x110 12.9
5 016077 1| Cover

6 501087 2 [Screw M10x20 12.9
7 503075 2 [ Washer M10 NL sp

111

Ver. 1.6



Log Max 7000XT Top Saw

M rin
easuring Spare part manua I

Ver. 1.6 112



Log Max 7000XT Top Saw

Spare part manual Measuring

Encoder
Structure
401267
Pos. | Part no. Quantity | Description Specification

401226 1| Cover
2 540039 2| O-ring 10,82x1,78

017634 1 [ Hexagon plug

113 Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Measuring

31 29
PS2

114

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Measuring

Length measuring unit, assembly

Structure

047255

Pos. | Part no. Quantity | Description Specification

1 012398 2 [ Spacer

2 016217 1 [ Shaft @20 -76

3 10000097 1| Shaft @15 - 69

4 018390 2| Clamp J44

5 018400 1 | Hydraulic cylinder

6 018792 1 [ Bracket

7 018421 1| Clamp 3/8”

8 10000520 1| Wheel rim

9 501070 1| Screw M8x25 12.9

10 501067 4 [ Screw M8x16 12.9

11 501109 4 [ Screw M12x30 12.9

12 502056 2 | Nut M12

13 503055 5| Washer NL8

14 503060 4 [ Washer NL12

15 [518069 1| Shaft

16 601016 1| Adapter BSP -06

17 1601026 1| Adapter 1/8” - 1/4”

18 1601100 1 [Bonded seal 1/8”

19 601101 2 | Bonded seal 1/4”

20 601102 2 | Bonded seal 3/8”

21 601749 1 [ Adapter BSP 1/8” - 9/16” ORFS
22 1601750 1| Adapter BSP 1/4” - 9/16” ORFS
23 |601775 1| Adapter BSP -04/ ORFS -04
24 1602021 1 [ Adapter BSP -06

25 1602055 1| Adapter 1/4”

26 610201 1 [ Accumulator

27 648440 1 [ Hydraulic hose

28 | 648441 1 [Hydraulic hose

29 648442 1 | Hydraulic hose

30 648443 1 [ Grease hose

31 601725 1 [ Adapter BSP -04/ ORFS -04
32 1601032 2 | Adapter 3/8”

33 503009 1 [ Washer 12x22x2 FZB

115

Ver. 1.6



Log Max 7000XT Top Saw

M rin
easuring Spare part manual

Ver. 1.6 116



Log Max 7000XT Top Saw

Spare part manual Measuring

Shaft
Structure
518069
Pos. | Part no. Quantity | Description Specification

518029 2| Screw M16
2 518079 2| Sleeve @30
3 518092 2 [ Grease nipple M6

117

Ver. 1.6



Measuring o partmanual




Log Max 7000XT Top Saw

Spare part manual Measuring
Hydraulic cylinder
Structure
018400
Pos. | Part no. Quantity | Description Specification
1 018400-KIT 1 [Rod kit
2 625004 1 [ Grease nipple M6
3 1 [ Seal kit
4 510003 1 [ Spherical bushing

119

Ver. 1.6



Log Max 7000XT Top Saw

M rin
easuring Spare part manual

Ver. 1.6 120



Log Max 7000XT Top Saw

Spare part manual

Measuring

Length measuring arm

Structure

047256

Pos. | Part no. Quantity | Description Specification
1 10000510 1| Measuring wheel arm

2 10000098 1| Hub

3 018798 1| Cover

4 018897 1| Spacer

5 018876 1| Cover

6 517249 1 [ Circlip SGH 56

7 543075 1[O-ring 48x3

8 517215 1 [ Circlip SGH 23

9 540014 11 0O-ring 17,1x1,6
10 526041 1| Spring 1,6x20x33,2
11 508021 2 | Roller bearing 45x75%x20
12 10000299 1| Nut

13 3266800 1| Seal ring 75x90x8
14 546008 1| Seal ring 31x42x8
15  [501071 10 | Screw M8x30 12.9
16 503055 10 [ Washer NL8

17 503066 7 | Washer NL5

18 501029 7 | Screw M5x20 12.9
19 |[601754 1| Adapter BSP 3/8” - 11/16” ORFS
20 |648646 1| Hose

21 015113 1| Seal

22 401382 1| Sensor

23 |674556 1| Cable

24 10000099 1| Spacer

25 522111 Grease

121

Ver. 1.6



Log Max 7000XT Top Saw

M rin
easuring Spare part manual

Ver. 1.6 122



Log Max 7000XT Top Saw

Spare part manual

Measuring

Measuring wheel arm

Structure
018799
Pos. | Part no. Quantity | Description Specification
1 512012 2 | Bushing 35x30
123

Ver. 1.6



Log Max 7000XT Top Saw

M rin
easuring Spare part manual

&)

Ver. 1.6 124



Log Max 7000XT Top Saw

Measurin
Spare part manual 9

Cover

1 513010 1|Screw M6x8

125 Ver. 1.6



Log Max 7000XT Top Saw

M rin
easuring Spare part manual

Ver. 1.6 126



Log Max 7000XT Top Saw

Spare part manual

Measuring

Wheel rim spacer kit

Structure
047258
Pos. | Part no. Quantity | Description Specification
1 018868 2 [ Spacer 130
127

Ver. 1.6



Log Max 7000XT Top Saw

M rin
easuring Spare part manual

Ver. 1.6 128



Log Max 7000XT Top Saw

Felling unit
Spare part manual

Felling unit

129 Ver. 1.6



Log Max 7000XT Top Saw

lling uni
Felling unit Spare part manual

Ver. 1.6 130



Log Max 7000XT Top Saw

Spare part manual

Felling unit

Felling link, assembly

Structure

047246

Pos. | Part no. Quantity | Description Specification
1 047227 1| Felling link

2 016068 1|Pin

3 015895 1 [ Shim

4 016432 1 [Shim 0,5

5 018927 1 | Safety bolt

6 018989 1 [ Hydraulic cylinder

7 015710 1[Pin 352

8 015711 1 [Pin 352

9 016070 1| Threaded ring M60x2

10 [602030 2 | Bushing 1/87-3/8”

11 625000 2 | Grease nipple 1/8”

12 507011 1| Shim 63x98x0,5
13 507012 1 [ Shim 63x98x1

14 507063 1|Shim 63x98x0,25
15 [503055 2 | Washer M8 NL

16 501070 1| Screw M8x25 12.9
17 501074 1| Screw M8x45 12.9
18 016878 1| Clamp 3/8”

19 010342 2 | Washer

20 502062 2 | Nut M24

21 013649 1 [Plate

22 015709 1| Cover

23 014377 4 | Rubber damper

24 503073 20 | Washer M6 NL sp
25 1500022 20 | Screw M6x14 8.8 FZB
26 503057 2 | Washer M10 NL

27 500068 2| Screw M10x25 8.8 FZB
28 |601754 4 [ Adapter BSP 3/8"-11/16” ORFS
29 648493 1 | Hydraulic hose

30 648492 1 [ Hydraulic hose

31 615050 1 [Hose cover 0,75m 1”
32 016030 1 [Hose leader

33 503076 2 [Washer M12 NL sp

131

Ver. 1.6



Log Max 7000XT Top Saw

lling uni
Felling unit Spare part manual

Ver. 1.6 132



Log Max 7000XT Top Saw

Spare part manual Felling unit
Structure
047246
Pos. | Part no. Quantity | Description Specification
34 500091 2| Screw M12x30 8.8 FZB
35 |601003 1 [Hex plug
133 Ver. 1.6



Log Max 7000XT Top Saw

lling uni
Felling unit Spare part manual

Ver. 1.6 134



Log Max 7000XT Top Saw

Spare part manual Felling unit
Felling link
Structure
047227
Pos. | Part no. Quantity | Description Specification
512030 2 [Bushing 70x60
2 625000 1 [ Grease nipple 1/8”
Loctite 603
135 Ver. 1.6



Felling unit
aaaaaaaaaaaaaa




Log Max 7000XT Top Saw

Spare part manual Felling unit

Hydraulic cylinder
Structure
018989
Pos. | Part no. Quantity | Description Specification

10000248 1 [Rod kit
2 510011 1 [ Spherical bushing GE45-ES

517253 1| Circlip SGH 68

137

Ver. 1.6



Log Max 7000XT Top Saw

lling uni
Felling unit Spare part manua I

Ver. 1.6 138



Log Max 7000XT Top Saw

Spare part manual Felling unit
Rod kit
Structure
10000248
Pos. | Part no. Quantity | Description Specification
1 10000247 1 [ Seal kit
2 510011 1 [ Spherical bushing GE45-ES
3 517253 1 [ Circlip SGH 68

139 Ver. 1.6



Log Max 7000XT Top Saw

lling uni
Felling unit Spare part manual

Ver. 1.6 140



Log Max 7000XT Top Saw

Spare part manual

Felling unit

Chain holder

Structure

043543

Pos. | Part no. Quantity | Description Specification
1 505058 2| Screw M24x70 10.9
2 503072 2 | Washer M24 NL

3 523072 1 [ Shackle

4 016227 1 [ Chain holder

141

Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Felling unit

12

142

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Felling unit

Hose holder, assembly

Structure

047247

Pos. | Part no. Quantity | Description Specification
1 018639 1 [Hose holder

2 601782 1| Bulkhead ORFS-08
3 601784 2 | Bulkhead ORFS-16
4 601783 1 [ Bulkhead ORFS-12
5 618092 1| Swivel ORFS-08
6 618094 2 | Swivel ORFS-16
7 618093 1 [ Swivel ORFS-12
8 648495 1 | Hydraulic hose

9 648494 1 | Hydraulic hose

10 648496 1 [ Hydraulic hose

11 648497 1 | Hydraulic hose

12 615052 1 [Hose cover 2,5m 3”
13 [608059 1| Plug ORFS-08

143

Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Felling unit

10 <

6D

OP

@

C ao 0
a8
ao &y 0

144

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Felling unit

Hose holder

Structure

018639

Pos. | Part no. Quantity | Description Specification
1 018640 1[Arm

2 018641 1| Lock plate

3 018643 1 | Adapter plate

4 503057 10 | Washer M10 NL

5 501087 10 [ Screw M10x20 12.9
6 625004 2 [ Grease nipple M6

7 503072 3 | Washer M24 NL

8 505045 3 | Screw M24x80 10.9

145

Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Felling unit

146

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Felling unit

Hose holder, stump treatment

Structure

047248

Pos. | Part no. Quantity | Description Specification
1 601782 1 [ Bulkhead ORFS-08

2 618092 1| Swivel ORFS-08

3 608017 1| Adapter ORFS-08

4 648498 1 [ Hydraulic hose

5 608059 1| Plug ORFS-08

147

Ver. 1.6



Log Max 7000XT Top Saw

lling uni
Felling unit Spare part manual

Ver. 1.6 148



Log Max 7000XT Top Saw

Spare part manual Saw unit

Saw unit

149 Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 150



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Saw unit 611, assembly

Structure

047260

Pos. | Part no. Quantity | Description Specification
1 018911 1 [ Saw unit

2 502060 2 | Nut M20

3 503014 2 [ Washer 20x36x3 FZB
4 018761 1 [ Hydraulic cylinder

5 018715 1 [ Bracket

6 601378 2 [ Threaded flange 3/4”

7 601762 3 | Adapter BSP 3/4” - 1.3/16” ORFS
8 022899 1 | Manifold

9 503057 15| Washer NL10

10 501097 4 [ Screw M10x70 12.9
11 501092 8 | Screw M10x40 12.9
12 018914 1|Pin

13 017283 2 [Sensor

14 017251 2 [Sleeve

15 [501053 2 | Screw M6x50 12.9
16 503065 2 | Washer NL6

17 018661 1 [Hose cover

18 501067 4 [ Screw M8x16 12.9
19 018656 1| Cover

20 501094 3| Screw M10x50 12.9
21 601754 3 | Adapter BSP 3/8” - 11/16” ORFS
22 10000804 1| Check valve

23 |601752 4 | Adapter 1/4” - ORFS 06
24 601755 1| Adapter ORFS -06

25 1014719 1| Screw M24x80 10.9
26 502012 1| Nut M24 FZB

27 543170 2| O-ring 24,99x3,53

28 |617011 1 [ Check valve

29 1602057 1| Adapter 3/4”

30 |601104 3 | Bonded seal 3/4”

31 601780 1| Adapter 1.3/16-12 ORFS
32 601717 1 [ Banjo screw 3/4”

33 648485 1 [ Hydraulic hose

151

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 152



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Structure

047260

Pos. | Part no. Quantity | Description Specification
34 648486 1 | Hydraulic hose

35 648488 1 | Hydraulic hose

36 648487 1 [ Hydraulic hose

37 648624 1 [ Hydraulic hose

38 648623 1 | Hydraulic hose

39 648491 1 [ Hydraulic hose

40 602321 1 [ Adapter ORFS -12
41 503055 4 [ Washer NL8

153

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

@
WJ

Ver. 1.6 154



Log Max 7000XT Top Saw

Saw unit
Spare part manual
Pin
Structure
018914
Pos. | Part no. Quantity | Description Specification
018660 1 | Bracket
2 501109 4| Screw M12x30 12.9
503060 4 | Washer NL12
155 Ver. 1.6



Log Max 7000XT Top Saw

Saw unit

Spare part manual

@)
e— e— @g g@
@ e— @ 8
) () — & @
@) ) — & @
(O] — 0/
& O m— 8 ;@
AN

156

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual Saw unit
Saw unit 611
Structure
018911
Pos. | Part no. Quantity | Description Specification
1 018896 1 [ Saw bar bracket
2 018910 1| Saw unit
3 501072 22 | Screw M8x35 12.9
4 503055 22 | Washer NL8

157

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit

Spare part manual

158

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Saw motor F12-60, assembly

Structure

018910

Pos. | Part no. Quantity | Description Specification
1 10000712 1 [ Saw motor

2 016780 1[Shim

3 549114 1| Sprocket carrier

4 016778 1 [ Chain catcher

5 500100 1| Screw M12x75 12.9
6 503060 1| Washer NL12

7 500092 4 [ Screw M12x35 8.8 FZB
8 503076 4 | Washer NL12 sp

159

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 160



Log Max 7000XT Top Saw

Saw unit
Spare part manual
Saw motor F12-60
Structure
609120
Pos. | Part no. Quantity | Description Specification
1 554240 1| Spline
2 554233 1| Seal kit

161

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit

Spare part manual

162

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Saw bracket 611

Structure

018896

Pos. | Part no. Quantity | Description Specification
1 018895 1| Saw bar bracket

2 508020 2 | Bearing

3 543032 2 [O-ring 182x3 70 Shore NBR
4 546041 1| Seal

5 018807 1| Nut

6 546006 3| Seal ring

7 018806 1| Flange

8 543064 11 0O-ring 104,5x3 70 Shore NBR
9 018859 4 | Locking screw

10 503055 4 | Washer NL8

11 515026 2 | Cylindrical pin 16x80

12 015775 1|Pin

13 601003 4 [ Hex plug 1/2”

14 016939 1| Washer

15 016081 1 [ Excenter

16 016775 2 | Bolt J16

17 014935 1 [ Lock shaft

18 515025 1 | Tension pin 10x60

19 018913 1| Bracket

20 Glue 603

163

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 164



Log Max 7000XT Top Saw

Spare part manual Saw unit
Saw bar bracket 611
Structure
018895
Pos. | Part no. Quantity | Description Specification
1 018808 1| Saw bar bracket
2 514051 14 | Magnet
3 625000 1 [ Grease nippel 1/8”
4 014937 1 [Wedge
5 503065 2 | Washer NL6
6 501049 2 [Screw M6x30 12.9
7 601001 1 [Hex plug
8 Loctite 7063
9 Loctite 603
10 Loctite 243

165

Ver. 1.6



Saw uni

aaaaaaaaaaaaaa




Log Max 7000XT Top Saw

Saw unit
Spare part manual

Cylinder bracket
Structure
018913
Pos. | Part no. Quantity | Description Specification
1 018804 1 | Bracket
2 018805 1 | Bracket
3 503060 6 [ Washer NL12
4 501114 12 | Screw M12x55 12.9
5 522104 Loctite 243

167 Ver. 1.6



Log Max 7000XT Top Saw

Saw unit

Spare part manual

168

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Top saw unit 318 F-12-30, assembly

Structure

047261

Pos. | Part no. Quantity | Description Specification

1 017724 1 [ Manifold

2 503057 14 | Washer NL10

3 501089 4 | Screw M10x25 12.9

4 018662 1| Cover

5 10000840 1| Saw unit

6 501119 4 | Screw M12x100 12.9

7 503060 4 | Washer NL12

8 601754 7 | Adapter BSP 3/8” - 11/16” ORFS
9 601766 1| Adapter BSP -06 - ORFS -08
10 |[601769 1| Adapter BSP -12/ ORFS -08
11 601748 1 [ Adapter M18x1,5 - 11/16” ORFS
12 |601758 1| Adapter BSP 1/2” - 13/16” ORFS
13 602083 2 | Adapter 1/8”

14 601100 2 [Bonded seal 1/8”

15 1601749 3 | Adapter BSP 1/8” - 9/16” ORFS
16 017906 1| Spacer

17 401318 1| Sensor

18 500071 8 | Screw M10x40 8.8 FZB

19 018537 1 | Manifold

20 |601750 2 | Adapter BSP 1/4” - 9/16” ORFS
21 501076 2| Screw M8x55 12.9

22 503055 2 | Washer NL8

23 017909 1 [ Hydraulic cylinder

24 |601744 1 [ Adapter ORFS -06

25 1601002 1| Hex plug 3/8”

26 |601261 1| Test point 1/4”

27 502705 1 [Nut M16

28 503063 1| Washer NL16

29 502706 1| Nut M16 FZB

30 016296 1| Cover

31 501087 2 [Screw M10x20 12.9

32 |601270 4 [Flange 3/4” SAE 6000

33 018917 1| Cover

169

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit

Spare part manual

170

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual Saw unit
Structure
Pos. | Part no. Quantity | Description Specification
34 501045 1| Screw M6x16 12.9
35 |503065 1| Washer NL6
36 543170 2| O-ring @24,99x3,53 Nitril 90 IRH
37 |608058 1| Adapter ORFS -08
38 648474 1 | Hydraulic hose
39 648478 1 [ Hydraulic hose
40 648479 1 [ Hydraulic hose
41 648480 1 | Hydraulic hose
42 648481 1 | Hydraulic hose
43 648483 1 [ Hydraulic hose
44 648484 1 [ Grease hose
45 601726 3 | Adapter 90 11/16” - 11/16” -16 ORFS
46 613016 1 | Orifice M6x1,5
47 10000361 1| Stop screw
48 10000805 1| Bulk head ORFS -06
49 10000804 1 [ Check valve
50 |601762 2 | Adapter BSP 3/4” - 1.3/16” ORFS
51 648641 1 [ Hydraulic hose
52 648642 1 | Hydraulic hose
53 648643 1 [ Hydraulic hose
54 648644 1 | Hydraulic hose
55 648645 1 | Hydraulic hose

171 Ver. 1.6



Log Max 7000XT Top Saw

Saw unit

Spare part manual

172

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Saw unit 318 F12-30

Structure

10000840

Pos. | Part no. Quantity | Description Specification
1 017969 1 [ Saw unit

2 10000839 1 | Hydraulic motor

3 501078 10 | Screw M8x65 12.9
4 503055 10 | Washer NL8

5 018097 4 | Sleeve

6 501113 4| Screw M12x50 12.9

173

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 174



Log Max 7000XT Top Saw

Spare part manual Saw unit
Saw unit 318
Structure
017969
Pos. | Part no. Quantity | Description Specification
1 017966 1| Saw bar bracket
2 017884 1| Cover
3 017908 1 [ Bearing unit
4 017883 1| Flange
5 508100 1| Bearing
6 501090 6 | Screw M10x30 12.9
7 503057 6 | Washer M10
8 501072 5| Screw M8x35 12.9
9 501043 6 | Screw M6x12 12.9
10 [601000 1| Hex plug 1/8”

175

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

21

20

Ver. 1.6 176



Log Max 7000XT Top Saw

Spare part manual Saw unit
Saw bar bracket -04
Structure
017966
Pos. | Part no. Quantity | Description Specification
1 017729 1| Saw bar bracket
2 017895 1 [ Cylinder bracket
3 017965 1 [ Saw bar holder
4 017903 2 [ Stop screw M8
5 503055 2 | Washer NL8
6 018221 1 [ Bleeder plug 1/8”
7 554194 2 [ Support ring 25,2x20,1
8 554195 2 [ Scraper
9 543089 41 O-ring 20,2x3
10 543087 1 [ O-ring 6,02x2,62
11 554248 1 [ Piston
12 |617047 1| Check valve
13 554249 1 [Plug
14 526033 1| Spring
15 |543084 11 0O-ring 8,1x1,6
16 540009 11 0-ring 12,1x1,6
17 1602122 1 [Plug M12x1,5
18 635223 2| Seal
19 (601001 1| Hex plug 1/4”
20 501111 4 [ Screw M12x40 12.9
21 503060 4 | Washer NL12
22 601200 1 [ Copper seal 13x19x1,5
23 526037 1 [ Spring
24 018849 2 | Piston

177

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit

Spare part manual

178

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual Saw unit
Saw bar holder -04
Structure
017965
Pos. | Part no. Quantity | Description Specification
1 018295 1| Lower plate
2 017964 1 [ Middle section
3 017983 1| Upper section
4 505079 3| Screw M8x16 10.9
5 554251 2| Screw M12
6 017980 2 [ Pin screw M14/M16
7 503060 2 [ Washer M12
8 503063 2 | Washer M16
9 502009 2 | Nut M16 FZB

179

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit

Spare part manual

180

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Saw motor F12-30

Structure

10000839

Pos. | Part no. Quantity | Description Specification
1 10000711 1 [ Saw motor

2 017904 1 [ Seal retainer

3 017896 1 | Carrier

4 017897 1 [ Chain catcher

5 549123 1 | Sprocket

6 500045 8| Screw M8x25 8.8 FZB
7 503055 9 | Washer M8

8 515032 4 [ Cylindrical pin

9 501073 1| Screw M8x40 12.9
10 543062 2 [O-ring 99,1x5,7

11 549210 1 [ Shim 0,5 mm

12 549211 1| Shim 1 mm

181

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 182



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Bearing unit

Structure
Pos. | Part no. Quantity | Description Specification
1 017726 1 [ Bearing unit
2 543038 2| O-ring 180x3
3 543061 1 [ O-ring 139,5x3
4 617046 1 [ Check valve
5 10001436 3| Seal ring
6 635221 1 [ V-ring
183 Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 184



Log Max 7000XT Top Saw

Spare part manual Saw unit
Manifold
Structure
017724
Pos. | Part no. Quantity | Description Specification
1 601000 6 | Hex plug
2 601261 1 | Test point 1/4”
3 611206 1 | Relief valve
4 612131 1 [ Logic element 20 bar
5 612133 1 [ Solenoid 1/2”
6 612134 1 | Directional valve
7 612135 1 | Directional valve
8 612136 1 [ Solenoid 5/8”
9 613112 1 | Orifice 1/2”

185 Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 186



Log Max 7000XT Top Saw

Saw unit
Spare part manual
Relief valve
Structure
611206
Pos. | Part no. Quantity | Description Specification
1 554093 1 [ Seal kit

187

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

19
PS

19
20
L
22
12
17 13 21
23| 1813
12
23
/ 1
15
16
14 23
2

Ver. 1.6 188



Log Max 7000XT Top Saw

Spare part manual

Saw unit

Saw chain lubrication, Super Greasy

Structure

047262

Pos. | Part no. Quantity | Description Specification

1 617048 1 [ Check valve 1/4”

2 601750 4 [ Adapter BSP 1/4” - 9/16” ORFS
3 047027 1 [ Chain lubrication

4 612200 1 [ Directional valve

5 501050 2| Screw M6x35 12.9

6 503065 2 [Washer NL6

7 601753 3 | Adapter BSP 3/8” - 9/16” ORFS
8 602083 1 [Adapter 1/8”

9 601100 1 [Bonded seal 1/8”

10 601749 1| Adapter BSP 1/8” - 9/16” ORFS
11 016727 1 [ Swivel 1/4”

12 601785 1 [ Bulkhead

13 601101 3 | Bonded seal 1/4”

14 022972 1| Clamp 1/4”

15 501072 1| Screw M8x35 12.9

16 503055 1 [ Washer NL8

17 601060 1 [ Banjo screw 1/4”

18 601775 1 [ Adapter BSP 1/4” - 9/16” ORFS
19 648499 1 | Hydraulic hose

20 648500 1 [ Hydraulic hose

21 648600 1 | Hydraulic hose

22 648601 1 | Hydraulic hose

23 648602 1 [ Hydraulic hose

24 648603 1 [ Hydraulic hose

189

Ver. 1.6



Log Max 7000XT Top Saw

Saw unit
Spare part manual

Ver. 1.6 190



Log Max 7000XT Top Saw

Accessories
Spare part manual

Accessories

191 Ver. 1.6



Log Max 7000XT Top Saw

Accessories

Spare part manual

Vo]

192

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Accessories

Color marking, assembly

Structure

047239

Pos. | Part no. Quantity | Description Specification
1 018966 1 [ Color tank

2 018967 1 [ Color pump

3 018628 1 [ Manifold

4 014482 1| Clamp

5 016723 1 [ Bracket

6 503075 2 | Washer NL10 sp

7 505084 2 [Screw M10x25 10.9
8 502055 1| Nut M10

9 504066 2 | Screw M12x30 10.9
10 |[601753 1| Adapter BSP 3/8” - 9/16” ORFS
11 601750 1 [ Adapter BSP 1/4” - 9/16” ORFS
12 |601776 2 | Adapter ORFS -04
13 648613 1 [ Hydraulic hose

14 648614 1 [ Hydraulic hose

15 648615 1 | Hydraulic hose

16 648616 1 [ Hydraulic hose

17 648617 1 [ Hydraulic hose

18 648618 1 [ Hydraulic hose

19 648619 1 | Hydraulic hose

20 648620 1 [ Hydraulic hose

193

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 194



Log Max 7000XT Top Saw

Spare part manual

Accessories

Color pump, assembly

Structure

018967

Pos. | Part no. Quantity | Description Specification

1 016722 1 [ Bracket

2 018531 1 [ Color pump

3 018335 1| Chassi

4 017734 1|{Cap

5 503075 9 [ Washer NL10 sp

6 601749 3 | Adapter BSP 1/8” - 9/16” ORFS
7 601750 3 | Adapter BSP 1/4” - 9/16” ORFS
8 505083 3 | Screw M10x20 10.9

9 505096 2 | Screw M10x35 10.9

10 505084 2 [Screw M10x25 10.9

11 505097 2| Screw M10x30 10.9

195

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 196



Log Max 7000XT Top Saw

Spare part manual Accessories
Color pump
Structure
018531
Pos. | Part no. Quantity | Description Specification
1 018530 1 [ Pump housing
2 018331 2 | Piston
3 601004 2 [Hex plug 3/4”
4 617024 4 [ Check valve
5 613014 2 | Orifice M6
6 601000 6 | Hex plug 1/8”
7 602317 2 [ Filter plug 1/8”
8 612097 2 [ Directional valve
9 617049 2| Check valve
10 601001 2 [Hex plug 1/4”

197 Ver. 1.6



Accessories
aaaaaaaaaaaaaa




Log Max 7000XT Top Saw

Spare part manual

Accessories

Directional valve

Structure

612097

Pos. | Part no. Quantity | Description Specification
1 612094 1 [ Solenoid

2 612106 1 | Directional valve

199

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 200



Log Max 7000XT Top Saw

Spare part manual

Accessories

Directional valve

Structure

612093

Pos. | Part no. Quantity | Description Specification
1 554093 1 [ Seal kit

201

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 202



Log Max 7000XT Top Saw

Spare part manual

Accessories

Color marking manifold, assembly

Structure

018628

Pos. | Part no. Quantity | Description Specification

1 609074 1 [ Color marking manifold

2 601750 2 | Adapter BSP 1/4” - 9/16” ORFS
3 501087 2 | Screw M10x20 12.9

4 503057 2 [ Nut M10

5 16295 2| Wedge

203

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 204



Log Max 7000XT Top Saw

Spare part manual

Accessories

Color marking manifold

Structure
609074
Pos. | Part no. Quantity | Description Specification
1 609076 2| Nozzle
205

Ver. 1.6



Log Max 7000XT Top Saw

Accessories

Spare part manual

206

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual Accessories
Color tank, assembly
Structure
018966
Pos. | Part no. Quantity | Description Specification
1 018428 1 [ Bracket
2 018429 1 [ Bracket
3 503075 10 | Washer NL10
4 018592 1 [ Color tank
5 018591 2 | Filter
6 517238 2| Circlip SGH 45
7 601750 2 | Adapter BSP 1/4” - 9/16” ORFS
8 017327 1 | Filling cap, blue
9 540023 2| 0-ring 37,1x1,6
10 018598 1 [ Color tank
11 017326 1 | Filling cap, red
12 |601727 2 | Adapter 90 9/16” - 9/16” - 18 ORFS
13 505098 4 | Screw M10x90 10.9
14 505097 6 | Screw M10x30 10.9

207 Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 208



Log Max 7000XT Top Saw

Spare part manual

Accessories

Filling cap, red

Structure
017326
Pos. | Part no. Quantity | Description Specification
013786 1| Filling cap
2 543028 1 [ O-ring 44,04x3,53
624018 1 | Breather plug 1/4”
209 Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 210



Log Max 7000XT Top Saw

Spare part manual

Accessories

Filling cap, blue

Structure

017327

Pos. | Part no. Quantity | Description Specification
013787 1| Filling cap

2 543028 1 [ O-ring 44,04x3,53
624018 1 | Breather plug 1/4”

211

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 212



Log Max 7000XT Top Saw

Spare part manual Accessories
Stump treatment saw 611
Structure
047249
Pos. | Part no. Quantity | Description Specification
1 617048 1 [ Check valve 1/4”
2 601750 1 [ Adapter BSP 1/4” - 9/16” ORFS
3 016727 1 [ Swivel 1/4”
4 017412 1 [ Bulkhead ORFS -04
5 601101 2 | Bonded seal 1/4”
6 608056 1| Nut ORFS 9/16”
7 601775 1 [ Adapter BSP -04, ORFS -04
8 540036 1 [ O-ring 7,66x1,78
9 648621 1 | Hydraulic hose
10 648622 1 [ Hydraulic hose
11 540023 1 [ O-ring 37,1x1,6

213

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 214



Log Max 7000XT Top Saw

Accessories
Spare part manual

Find End kit
Structure
047263
Pos. | Part no. Quantity | Description Specification
1 10000236 1| Find End
2 402315 1 [ Cable housing
3 402314 1|Y-connector
4 648604 1 | Protective hose
5 519192 1| Decal
6 615026 1 | Protective hose

215 Ver. 1.6



Log Max 7000XT Top Saw

Accessories

Spare part manual

216

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Accessories

Find End

Structure

022939

Pos. | Part no. Quantity | Description Specification
1 10000235 1 [ Bracket

2 018670 1 [ Sensor housing

3 501029 6 | Screw M5x20 12.9
4 018671 1| Cover

5 503001 2 | Washer 3,2x7x0,5 FZB
6 501004 2 [Screw M3x30 12.9
7 018679 1| Cover

8 501089 3| Screw M10x25 12.9
9 503075 3 [ Washer NL10 sp

10 401320 1| Sensor

11 522104 Loctite 243

217

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 218



Log Max 7000XT Top Saw

Spare part manual

Accessories

Chain shot guard

Structure

018983

Pos. | Part no. Quantity | Description Specification
1 018977 1 [ Bracket

2 018982 1 [ Chain shot guard

3 503060 6 | Washer NL12

4 501108 6 | Screw M12x25 12.9

219

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

3,4,8,9,13,14

Ver. 1.6 220



Log Max 7000XT Top Saw

Spare part manual Accessories
Tool kit
Structure
032304
Pos. | Part no. Quantity | Description Specification
1 039098 1| Tool
2 623053 1 [ Manometer
3 522718 1 [ Tool
4 519190 2 | Decal
5 402804 1 [ Multimeter
6 011513 1 [ Tool
7 016537 1 [ Tool
8 522227 1 [Allen key
9 522505 1 [ First aid kit
10 015662 1 [ Edge template
11 10000394 1| Tool
12 538002 1 [Allen key
13 033801 1 [ User manual
14 522506-LXL 1 [ Safety vest

221

Ver. 1.6



Log Max 7000XT Top Saw

Accessories
Spare part manual

Ver. 1.6 222



Log Max 7000XT Top Saw

Hydraulic system
Spare part manual

Hydraulic system

223 Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

o)} N~

5) DINEL)

[se]

U]

224

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Hydraulics, assembly

Structure

047207

Pos. | Part no. Quantity | Description Specification

1 614040-02 1 [ Manifold

2 503076 4 | Washer NL12 sp

3 505088 4 | Screw M12x20 A 10.9

4 018864 1 [ Bracket

5 601750 9 | Adapter BSP 1/4” - 9/16” ORFS
6 601742 1| Adapter ORFS -04

7 601051 2 | Adapter ORFS -16/-20

8 601792 2| Plug 7/16” ORFS

9 018893-2 2 | Bulkhead ORFS -20

10 |601791 1 [Plug 1 3/16” ORFS

11 601760 1 [ Adapter BSP 1/2” - 1.3/16” ORFS
12 [602059 1| Adapter 1127 - 1/4”

13 601261 6 | Manometer 1/4”

14 |[601050 1 [ Adapter BSP -12/-04

15 601260 1 [ Manometer 1/8”

16 601060 2 [Banjo screw 1/4”

17 601200 4 | Copper seal 13x19x1,5

18 601001 2 | Hex plug 1/4”

19 [601758 4 | Adapter BSP 1/2” - 13/16” ORFS
20 |601753 1| Adapter BSP 3/8” - 9/16” ORFS
21 601751 1 [ Adapter BSP 1/4” - 9/16” ORFS
22 018846 1 | Manifold

23 503057 2 [ Washer NL10

24 501104 3| Screw M10x140 12.9

25 648431 1 | Hydraulic hose

26 648432 1 [ Hydraulic hose

27 648433 1 [ Hydraulic hose

28 | 648434 1 [Hydraulic hose

29 648435 1 | Hydraulic hose

30 648436 1 [ Hydraulic hose

31 648634 1 [ Hydraulic hose

32 648635 1 | Hydraulic hose

33 10000275 1 | Test point

225

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

o)} N~

5) DINEL)

[se]

U]

226

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Structure

Pos. | Part no. Quantity | Description Specification
34 501073 2| Screw M8x40 12.9
35 503055 2 | Washer NL8

36 10000904 1 [ Bracket

37 626001 4 [ Tie down strap L=530mm

227

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

228

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Right manifold, assembly

Structure
614040-02
Pos. | Part no. Quantity | Description Specification
1 1(Part 1
2 1|Part 2
229

Ver. 1.6



Hydraulic system

Log Max 7000XT Top Saw

Spare part manual

€;

0

Ver. 1.6

230



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Part 1

Structure

Part 1

Pos. | Part no. Quantity | Description Specification
1 614116-08 1 [ Inlet manifold

2 614215-10 1| Feed section

3 10001155 1 | Tie rod kit

4 614116-10 1 [ Inlet manifold

5 614215-11 1 [ Feed section

231

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

232

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Part 2
Structure
Part 2
Pos. | Part no. Quantity | Description Specification
1 611311-KIT 1 [ Tie rod kit
2 614111-14 1 [ Lower delimbing knife
section
3 614111-15 1 [ Delimbing knife section

233

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

4
©
=
=
o
2

Ver. 1.6 234



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Inlet manifold

Structure
614116-08
Pos. | Part no. Quantity | Description Specification
1 620543 1 [ Relief valve 5,5 bar
2 620397 1| Feed reducer
3 617028 2 [ Check valve
4 10001153 1 [ Seal kit
235 Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 236



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Feed section

Structure
614215-11
Pos. | Part no. Quantity | Description Specification
1 611314 1|Cap
2 611191 1 [ Relief valve
3 611190 1 [Relief valve
4 620519 1 [ Spring kit
5 10001154 1 [Plug
6 620590 2 [ Solenoid
7 10001151 1|Cap
8 10001153 1 [ Seal kit
9 620489 1 [Spool
10 10001150 2 [ Restrictor
237 Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 238



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Feed section

Structure
614215-10
Pos. | Part no. Quantity | Description Specification
1 611319 1|Cap
2 611191 1 [ Relief valve
3 611190 1 [Relief valve
4 620519 1 [ Spring kit
5 10001154 1 [Plug
6 10001152 1| Cap
7 10001153 1 [ Seal kit
8 620489 1 [Spool
239 Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 240



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Inlet manifold

Structure

614116-10

Pos. | Part no. Quantity | Description Specification
1 611194 1 [ Relief valve

2 620426 1 [ Pilot filter

3 611305 1 | Pilot reducer valve R
4 601001 7 | Hex plug

5 601000 2 | Hex plug

6 601003 2 [Hex plug

7 617070 1 [ Check valve

8 601004 1 [Hex plug

9 601002 1 [Hex plug

10 611306 1 | Pilot reducer valve G

241

Ver. 1.6



Hydraulic system

Log Max 7000XT Top Saw

Spare part manual

O

0

0

56

Ver. 1.6

242



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Tie rod kit

Structure

10001155

Pos. | Part no. Quantity | Description Specification
502007 3 | Nut M12 FZB

2 503009 3 | Washer 12x22x2 FZB

3 3| Tie rod

243

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

244

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Tie rod kit

Structure
611311-KIT
Pos. | Part no. Quantity | Description Specification
503007 4 [ Washer 10x18x2 FZB
2 611311 3| Tie rod
502006 6 | Nut M10 FZB

245

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 246



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Lower delimbing knife section

Structure

614111-14

Pos. | Part no. Quantity | Description Specification
1 620397 2 | Feed reducer

2 620377 1 [ Seal kit

3 620590 6 | Solenoid

4 620390 2|Cap

5 620342 1| Cap

6 620345 2 [ Restrictor

7 620392 1 [ Spring kit

8 10001156 1 [Spool

9 620510 1 [ Compensator kit

10 620512 1| Compensator kit

11 620508 1 [ Restrictor

12 620399 1 [ Relief valve 125 bar
13 620404 2 [ Relief valve 210 bar

247

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 248



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Delimbing knife section

Structure

614111-15

Pos. | Part no. Quantity | Description Specification
1 620397 2 | Feed reducer

2 620590 6 | Solenoid

3 620390 2|Cap

4 620342 1|Cap

5 620345 2 [ Restrictor

6 620392 1 [ Spring kit

7 620447 1| Spool

8 620511 1 [ Compensator kit

9 620513 1 [ Compensator kit

10 620508 1 [ Restrictor

11 620399 1 [ Relief valve 125 bar
12 |620404 2 | Relief valve 210 bar

249

Ver. 1.6



aaaaaaaaaaaaaa




Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve

Structure

620543

Pos. | Part no. Quantity | Description Specification
1 611309 1 [ Seal kit

251

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 252



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Compensator kit

Structure
620513
Pos. | Part no. Quantity | Description Specification
1 620506 1 [ Spring kit
253

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 254



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Compensator kit

Structure
620512
Pos. | Part no. Quantity | Description Specification
1 620413 1 [ Spring kit
255

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 256



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Compensator kit

Structure
620511
Pos. | Part no. Quantity | Description Specification
1 620506 1 [ Spring kit
257

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manua [

Ver. 1.6 258



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Compensator kit

Structure
620510
Pos. | Part no. Quantity | Description Specification
1 620413 1 [ Spring kit
259

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 260



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve 210 bar

Structure

620404

Pos. | Part no. Quantity | Description Specification

1 540072 1 [ O-ring 15,3x2,4
261

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 262



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve 125 bar

Structure

620399

Pos. | Part no. Quantity | Description Specification

1 540072 1 [ O-ring 15,3x2,4
263

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 264



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve 350 bar

Structure

611194

Pos. | Part no. Quantity | Description Specification

1 540047 1 [ O-ring 21,95x1,78
265

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 266



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve 330 bar

Structure

611191

Pos. | Part no. Quantity | Description Specification

1 540047 1 [ O-ring 21,95x1,78
267

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 268



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve 300 bar

Structure

611190

Pos. | Part no. Quantity | Description Specification

1 540047 1 [ O-ring 21,95x1,78
269

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 270



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Feed reducer

Structure
620397
Pos. | Part no. Quantity | Description Specification
1 540001 1 [ O-ring 4,1x1,6
2 543022 11 0O-ring 9,5x2,0
271

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 212



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Cap EC/A036

Structure

620342

Pos. | Part no. Quantity | Description Specification
1 620379 1 [ Seal kit

2 620446 1 [ Spool limiter kit

3 501049 2 [Screw M6x30 12.9
4 501061 2| Screw M6x100 12.9
5 501014 4 [ Screw M4x12 12.9
6 601000 1 [Hex plug 1/8”

273

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 274



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Cap EC/PC

Structure

620390

Pos. | Part no. Quantity | Description Specification
1 620383 1 [ Seal kit

2 501046 3| Screw M6x20 12.9

275

Ver. 1.6



Hydraulic system

Log Max 7000XT Top Saw

Spare part manual

Ver. 1.6

276



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Cap PC/B

Structure

611319

Pos. | Part no. Quantity | Description Specification
501054 2| Screw M6x55 12.9

2 503004 2 | Washer 6,4x12x1,6 FZB
611313 1 [ Seal kit

277

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 28



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Cap EC/B

Structure

611314

Pos. | Part no. Quantity | Description Specification
501054 2| Screw M6x55 12.9

2 503004 2 | Washer 6,4x12x1,6 FZB
611313 1 [ Seal kit

279

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 280



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Solenoid

Structure

620590

Pos. | Part no. Quantity | Description Specification
1 620344 1 [ Seal kit

2 501014 2 | Screw M4x12 12.9

281

Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Hydraulic system

282

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Left manifold

Structure

018846

Pos. | Part no. Quantity | Description Specification
1 601000 7 [Hex plug

2 617044 1 [ Check valve

3 617013 2 [ Check valve

4 619016 2 [ Relief valve

5 601001 6 | Hex plug

6 601002 6 | Hex plug

7 601261 2 | Test point 1/4”

8 613017 1 | Orifice M6

9 617032 6 | Pressure reducer

10 010280 1 [ Directional valve

11 011626 1 [ Directional valve

12 613045 1| Blanking plate

13 612057 1 [ Directional valve

14 501029 4 [ Screw M5x20 12.9
15 1612033 1 [ Manifold

16 501032 4 [ Screw M5x35 12.9
17 501031 8| Screw M5x30 12.9
18 613033 1 | Orifice M5

19 613100 1 | Orifice M6

20 018534 1 [ Manifold

21 612104 1 [ Cavity plug

283

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 284



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Directional valve

Structure
010280
Pos. | Part no. Quantity | Description Specification
613002 2 | Solenoid
2 613059 2 | Plastic nut
540006 4 [ O-ring 9,25x1,78
285 Ver. 1.6



Log Max 7000XT Top Saw
Spare part manual

Hydraulic system

286

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Directional valve

Structure
011626
Pos. | Part no. Quantity | Description Specification
613002 1 [ Solenoid
2 613059 1 | Plastic nut
540006 4 [ O-ring 9,25x1,78
287 Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 288



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Directional valve

Structure
612057
Pos. | Part no. Quantity | Description Specification
613069 1| Solenoid
2 613105 1 | Plastic nut
540037 4 | O-ring 7,65x1,68
289 Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 290



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Check valve

Structure

617013

Pos. | Part no. Quantity | Description Specification
1 620356 1 [ Seal kit

291

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 292



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve

Structure

619016

Pos. | Part no. Quantity | Description Specification
1 620352 1 [ Seal kit

293

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

294

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Manifold
Structure
018534
Pos. | Part no. Quantity | Description Specification
1 501033 4 [ Screw M5x40 12.9
2 503066 4 | Washer M5 NL
3 540036 4 [ O-ring 7,65x1,78
4 612067 1 [ Relief valve
5 612068 1| Relief valve
6 612069 1 [ Solenoid
295 Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 296



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve

Structure

612067

Pos. | Part no. Quantity | Description Specification
1 620362 1 [ Seal kit

297

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 298



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve

Structure

612068

Pos. | Part no. Quantity | Description Specification
1 620363 1 [ Seal kit

299

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 300



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve

Structure

617044

Pos. | Part no. Quantity | Description Specification
1 620352 1 [ Seal kit

301

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 302



Log Max 7000XT Top Saw

Spare part manual

Hydraulic system

Relief valve 210 bar

Structure

617032

Pos. | Part no. Quantity | Description Specification

1 540043 1 [ O-ring 15,6x1,78
303

Ver. 1.6



Log Max 7000XT Top Saw

li m
Hydraulic syste Spare part manual

Ver. 1.6 304



Log Max 7000XT Top Saw

Control m
Spare part manual trol syste

Control system

305 Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Control system

=\
(&
&

\

306

Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

Control system

Log Mate 510

Structure

045558

Pos. | Part no. Quantity | Description Specification
1 016852 4 | Washer

2 018838 1 [ Bracket

3 402059 4 | Rubber bushing

4 402585 4 | Spacer

5 402610-08 1| LHM module

6 502053 4 | Nut M6

7 517004 1 [ Circlip RBS 20

8 401310 7 | Protection cap M12

9 402083 3 | Protection cap

10 501093 1| Screw M10x45 12.9

307

Ver. 1.6



Log Max 7000XT Top Saw

Control system
Spare part manual

Ver. 1.6 308



Log Max 7000XT Top Saw

Spare part manual

Control system

Log Mate 510 cable list

Structure

Pos. | Part no. Quantity | Description Specification
674531 1| Cable 1
674532 1| Cable 2
674533 1| Cable 3
674534 1|Cable 4
674535 1| Cable 5
674536 1| Cable 7
674537 1| Cable 8
674538 1| Cable 9
674539 1| Cable 10
674540 1| Cable 27
674541 1| Cable 34
674542 1| Cable 6
674543 1| Cable 17
674544 1| Cable 31
674545 1| Cable 38
674546 1| Cable 14
018850 1| Cable 15/16/22
674547 1 [Cable 15B
402571 2| Cable 20/21
674548 1| Cable 23
674549 1 [ Cable 41
674550 1| Cable 18
674551 1| Cable 19
674552 1| Cable 25
674553 1| Cable 26
402080 5] Plug
402086 5| Spline
402077 36 | Plug
402315 2 | Connector M12

309

Ver. 1.6



Log Max 7000XT Top Saw

Control system
Spare part manual

Ver. 1.6 310



Log Max 7000XT Top Saw

Hose kits
Spare part manual

Hose kits

311 Ver. 1.6



Log Max 7000XT Top Saw

Spare part manual

312

Hose kits

OST LG8 NdI Ieq 06¢C uw 0QTZ 6€GT09 GZGT09 6% $0- Sdd0 7dl 7S PIOITUeW ¥
T60GT9 Wb /T ww 0LTZ 6€5T09 2ZS109 06 ¥0- SJ90 ¥a Asesan zadng 00G8%9
DST LG8 Ni Ieq 06¢C uw 0002 6€GT09 2ZST109 06 70— Sdd0 d Ksesin zadng
T60GT9 wb/T uw 002 6€ST09 GZST09 Gy v0- SJdd0 Sd ¥S PTOITUCK °d 667879
DST LG8 Nd Ieq 06¢ umur 68T 6€ST09 TESTO9 ofueg zo- dsd ¥ “TAD eFTuy ‘o7
160619 wb/T uw 0% g 6€5T09 TEGT09 ofueg z0- dsd sweiJ jurod 9sesaInH 97 78¥%9
OST LG8 NiI Ieq 06¢C ww 009 6€GT09 GZGT09 S¥ $0- Sd¥O0 g "TAd o3TUY QN
160619 wb/T uw G99 6EGT09 ZZGT09 06 ¥0- Sdd0 T9V PTOJTUPW "1 SV 7879
OST LG8 Ni 1eq 06¢C ww 0Z9 6€GT09 GZG109 G¥ ¥0- Sdd0 ¥ "TAO e3TUM "N
160619 wb/1 ww 069 6€GT09 ZZG109 06 70— SJdd0 VL PTOJTUEW "1 Y7879
OST LG8 Ni Ieq 06¢C ww 9TT 6€GT09 ZZGT09 06 70— SId0 swexy jutod Ssesin
T60GT9 wb/1 uw 9/T 6E€GT09 ZZGT09 06 70— SAJopseaan °TAD TosUYM - SeSK €V V8Y9
OST LG8 Nd Ieq 06¢C uw GZg 6€GT09 ZZG109 06 ¥0- SId0 X €S PTOFITUBW Y
160619 wb/1 uw 687 6€GT09 ZZG109 06 ¥0- SId0 gX ¢S PTOJTURW Y ZEV8T9
OST LG8 NH Ieq 06¢C uw 677 6€GT09 ZEGTO9 ofueg y0- dsd ¥0d €S PIOITUBW ¥
160619 wb/1 uw 087 6E€GT09 ZEGT09 ofued y0- dsd ¥0d ZS PIOCJITUBW ¥ TEV8F9
NUTT butTTad
ul ww paenb Ssoy 060619
wIe ISTTO0Y ¥
ul uu pxenb ssoy TS0GT9
wIre I9T7ToY 1T
ul uur pIenb osoH TG0GT9
pxenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bn1d odM = I4OoEM | I8ddn = "n | Te30L = °"30L | 3Juswiesay dwnig ‘wiesxy dwnis | 3ybrexls = "I3S | ondsdy Iedg MBS = YdS
AUBTY = Y | Io0npoayY = ‘poyY | burjey oansseiag = HuTley °*S8Id | ISqUnU = °‘ON | To99UM DUTINSESN = TO99UM " SeaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = "TAD | Io3aweTlp dwrta) = -dwTtId
610T2C "A ZEOILE 'ou pesH woxd

ZEOTLE/OOV8F9 "ON 3Ix®EBg

JTY ©SOH TeaIsusd

uo obenbuet

Ver. 1.6



Log Max 7000XT Top Saw

Hose kits

Spare part manual

OS¢ LS8 NA Ieq 0Gv w62 GCTT09 GZST09 §¥ v0- SA490 €dlL ¥S PIOFTUBK Y
TLOGTY ub/T W 06 SCTT09 TZST09 *I1S 70— SAJ0 dd PTOFTUBW T 9EV8Y9
OS¢ LG8 NH Ieq 0Gv w 6G% GZTT09 ZCST09 06 70- S.d¥0 Sd PTOFTUeW "1
TLOGTY ub/T W GZg SCTT09 GZGT09 Sy ¥0- SdJ0 CWd TS PTOFTURK Y SEVBYI
0S¢ LS8 NA Ieq 0§r ww 000T GCTT09 6GTT09 "Xd I35 $0- dsd
TLOGTO Wb /T uur GG0T GZTT09 ¢ZST09 06 70— SALO Juel TTO poSsSlq ATV 0EY8¥9
OST LG8 NiH Ieq 06¢ ww 0ZT 6€ST09 ZCST09 06 70— Sd90 g "TAD oJTuy 7T
T60ST9 /T wu 88T 6€ST09 GZST09 G 70— Sd490 o3Tuy jurtod osesin 6298%9
OST LG8 NH Ied 06¢ uu 02T 6E£ST09 CZST09 06 ¥0- S440 g "TAD oFtuy Y
T60ST9 wb /T wu 88T 6E£GT09 GZST109 G 70— S4d0 8JTuy juTtod 9sesIn 829879
OST LG8 NHA Ieq 06¢ ww 0GT 6E€ST09 97TT09 ofueg 90- dsd ¥ "TAS oJTuM ¥
T60ST9 wb/T uu GTZ 6E£ST09 ¢ZST09 06 70— SAdY0 sweiJ jurtod osesIn LZ98%9
DOST LG8 Nd Ieq 062 um GLT 6€5T09 9% TT09 ofueg 90- dsd ¥ "TAD eITUY 7T
T60ST9 uwb /1 uw 0y ¢ 6£ST09 CZST09 06 70— SAY0 swexy juTod osesain 9298%9
OST LG8 NA Ieq 06¢ uw Q0S¢ 6€ST09 ¢CST09 06 70- SdY0 ¥ I030W Meg
T60ST9 ub /T uw QLGE 6EST09 ¢ZST09 06 70— SAY90 € PTOJTUeN €098¥%9
OST LG8 NA Ieq 06¢ wur 099 6€ST09 GZST09 G7 70— Sd¥0 I9pToY Ieq MeES
T60GT9 wb /1 Wi GZ9 6€ST09 76TT09 "I3S ¥0- S4d0 T TOATMS 2098%9
OST LG8 NA Ieq 06¢ Wi Q€L 6€ST09 ZCST09 06 70- SA90 T TSATMS
T60GT9 ub /T WU 06 L 6EST09 ZCST09 06 70- SA90 T PTOFTUBK T098%9
OST LG8 NH Ieq 06¢ wur Q0L 6€GT09 GZSTO09 S ¥0- Sd490 Z PTOJFTUBR
T60GT9 ub /T U 09 L 6€ST09 ZESTO09 ofueg y0- dsd Ases1n xadng 009879
paenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3FBQ | Tou 3B 1 butiata T uoT3O9UuUo)
odA3 ssoH yzbust |sSsTnaasg sbutj3jyta SuoT3O9UU0)
ur-6nTd oM = I40EM | I=ddn = *n | Te3oL = "30L | 3uswiesiy dunis = ‘wiesil dunis | 3ybreals = | snossy Ied meS = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey Lanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = [O99UM " SEeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
6T0TZZ "A ZEOTILE °"ou peSH woxjg

ZEOTLE/OO0V8Y9 "ON 3Ix®d

uo °benbuet

3T SSOH Treasusd

020Z2-SIIX000L XBW DOT 3Ty ©SOH

Ver. 1.6

313



Log Max 7000XT Top Saw

Spare part manual

Hose kits

J0SZ LS8 NH Ieq G8¢ uur L8 TZTT09 T#ST09 *I3S 90- S4Y0 g "TAD wie ISTTOY 1
¢L0ST9 u8/€ uw GE6 TZTT09 Z7ST09 06 90- SA¥0 VY DPTOFTUBKN "1 857879
0SZ LG8 NH Ieq Gg¢ w8z ¢ TCTTO09 €¥ST09 06 90- Sd¥0 I03BTNWNOOY
¢L0ST9 u8/€ uw Q00€ TZTT09 EVSTO09 06 90- Sd¥0 €yd PTOFTUBN "1 LS78%9
DSZ LG8 Nd Ieq ggeg ur 0z9 TZTT09 8YTT09 ofueg 90- dsd ¥ "TAO eyTWwy ¥
¢L0ST9 u8/€ uu 689 TZTT09 Z7ST09 06 90- S4d0 Y 95 PTOFTUBW ¥ ZS¥8¥9
0SZ LG8 NH Ieq gg¢g ur gTg TZTT09 8YTT09 ofueg 90- dsd Y "TAO SyTWy 7T
¢L0ST9 u8/€ uu G/ q TCZTT09 S7ST09 S% 90- S4d0 Y 95 DPTIOJFTUBW ¥ TS¥78¥%9
0SZ LG8 NH Ieq G68¢ uw Z6¢ TZTT09 ZvST109 06 90- S4d¥0 g "TAo oFTuM "1
¢L0ST9 uw8/¢€ uu GGy TCTT09 T7ST09 "I3S 90- SAY0 d 9S PTOJTUBNW "H 0GS¥78%9
JSZ LG8 NH Ieq G8¢ uw Q0% TZTT09 ZvST09 06 90- Sd¥O0 g "TAd oJTuy Y
¢L0ST9 uw8/€ uar zLy TZTT09 ¢7ST09 06 90- SAdO d 9S PTOJTUBN Y 6778%9
0S¢ LS8 NHA Iedq G8¢ uu ZTe TZTT09 9LTTO9 S% 90- dsd ¥ "TAD To9Um ‘sespn
¢LOST9 u8/¢ uur 08¢ TZTT09 TGTTO09 "I3S 90- dsd I03eTNUNDOY T778¥%9
JS¢C LS8 NH Ieq G8¢ . Z2Gq¢ TZTT09 T9TT09 06 90- dsd I03eTnUNDOY
¢LOST9 u8/¢ ulr 0c€ TCZTT09 TO9TT09 06 90- dsd 169 PTIOFTUBN °T 07 78¥%9
JSC LG8 NA Ied 0GP uur 069 GZTTO09 GZST09 G 70— SAd0 NS 3IUTOd 3SSL
,06¢C TLOSTO uwb/T uur 09 L GCTTO09 ¢CST09 06 F0- SAHO WS PTOFTUBN "1 G€98%9
JSC LG8 NH Ied 0GP uur 089 GCTT09 GZSTO09 ¥ 70- SAHO ¢d IUTO4 3IS3L
,06¢ TLOSTO uw?/T uur QG L GCTT09 ¢CST09 06 70— SAHO ¢d PTOFTUBN "1 7€98%9
JSZ LG8 NA Ied 0GP uur 69¢ GZTT09 GZSTO09 Sy 70— SAHO0 d "TAD To9uMm "sesR
TLOGTO uw?/T uur ey SZTT09 ¢CST09 06 70— SALO ¢Sd 7S PTOFTUBNW "d cv78%9
pxenb ssopy paepuels butyey -saag ano Z butaata Z uoT3osuuo)| ‘ou SSsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bn1d odM = I4OoEM | I8ddn = "n | Te30L = °"30L | 3Juswiesay dwnig ‘wiesxy dwnis | 3ybrexls = "I3S | ondsdy Iedg MBS = YdS
AUBTY = Y | Io0npoayY = ‘poyY | burjey oansseiag = HuTley °*S8Id | ISqUnU = °‘ON | To99UM DUTINSESN = TO99UM " SeaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = "TAD | Io3aweTlp dwrta) = -dwTtId
6T0TZ2Z "A ZEOILE °"ou peSH woxdg

ZEOTLE/OOV8F9 "ON 3Ix®EBg

uo obenbuet

JTY ©SOH TeaIsusd

314

Ver. 1.6



Hose kits

Spare part manual

Log Max 7000XT Top Saw

ZEOTILE/OO78Y9 "ON 3xeg
uo °benbuet

0S¢ LG8 NA Ieq Gqyg ww 0eLT ZCTT09 660T09 "I3S 80- SAY¥O d "TAD °3TUM I8MOT
€L0GTY uwl/T ww 008T ZCTT09 860T09 06 80— SO d GS PTOFTUBW Y LY%8%9
0S¢ LG8 NH Ieq Gyg ww THe C¢ZTT09 89GT09 06 80— S0 €L PTOFTUBW "T
€L0GTY uwl/T W GTE CZTT09 660T09 *I3S 80- SAYO dL TS PTOFTUBW Y FEV8TI
0S¢ LS8 NA Ieq Ggyg ww THZ CZTT09 89GT09 06 80— SO €d PTOFTUBW "T
€L0GST9 wl/T uu GT¢ ¢CTT09 660T09 "I3S 80- SAY40 dd TS PTOFTUBW "Yd £EEV8Y9
0S¢ LS8 NA Iedq Gg8¢ w008 TCTT09 PUd PUTH
IsseT ‘pPud puTd CLOST9 u8/€ wuw 378 TZTT09 TGST09 "XHd "I3S 0C W 9SOy SAT3DS9301d 709879
0S¢ LS8 NH Iedq G8¢ s 00TT TCZTT09 T7ST09 *I3S 90- S4Ad90 g "TAD qUuTT DbUTTTad
¢LOSTH9 uw8/€ wuar OLTT TCTT09 S7ST09 S¥ 90- SA¥O €d PTOJFTUBN "1 £678%9
OS¢ LG8 NA Ieq 98¢ uw Q0TT TZTT09 T?ST09 *I3S 90- SA¥O ¥ "TAD YuTT PUuTTTSd
ZLOST9 uw8/€ uw 0LTT TZTT09 S7ST09 G 90— Sd90 €EY PTOFTUBW T 67879
JSC LS8 NA Iedq G8¢ s 00TT TCZTT09 ¢¥ST09 06 90- S4Y0 dd Fo3ouw ISTTod 1T
ZLOST9 uw8/€ uw 08TT TCTT09 S7ST09 GF 90— S4d0 cdd TS PTOFTUBW ¥ LI978F9
OS¢ LS8 NA Ieq 98¢ uw 0T9 TCTT09 Z¥ST09 06 90- SdY0 ¥a Iojouw ISTTOd ¥
ZLOST9 u8/€ uw 089 TZTT09 Z7ST09 06 90- SA90 TJdd TS PTOFTUBW ¥ 797 8¥9
0S¢ LS8 NA Ieq Gg8¢ wu 0GET TCTT09 TPST09 23S 90- SdY40 g "TAD wre I9TTOY Y
CLOSTO u8/€ ww OTyT TZTT09 ZVST09 06 90- Sdd0 €YY PTOFTUBW "1 T978¥9
0SZ LS8 NA Ieq Gg8¢ ww OTOT TZTT09 Z¥ST09 06 90- Sd490 Y "TAO uIe IsTTO¥ °¥
CLOSTO u8/€ ww 080T TZTT09 Z7ST09 06 90- SJ4490 Tyd PTOFTUBW "I 09¥78%9
0S¢ LG8 NH Ieq Gg8¢ wur Q0L TZTT109 ZvST09 06 90- Sdd0 ¥ "TAo uwre asTT0d 1T
,08¢ CLOSTO u8/€ WU Q8L TZTT09 ZVST109 06 90- Sdd0 Zhd PTOFTUBW T 657879
paenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3FBQ | Tou 3B 1 butiata T uoT3O9UuUo)
odA3 ssoH yzbust |sSsTnaasg sbutj3jyta SuoT3O9UU0)
ur-bnTd oM = I4OEM | Ioddn = *n | Te30L = °"30L | 3Jusuwiesay dwnig ‘wieexy dumis | 3ybreals = | snossy Ied meS = ¥dS
AUybTy = ¥ Ioonpay = ‘poyY | buriey oanssoig = buTley °*S9Id | IS2qWnU = °‘ON | To99UM DUTINSES| = TO9UM " SEeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
6T0TZZ A ZEOTILE °"ou peSH woxjg

3T SSOH Treasusd

020Z2-SIIX000L XBW DOT 3Ty ©SOH

Ver. 1.6

315




Log Max 7000XT Top Saw

Hose kits

Spare part manual

JS¢ LS8 NA Ieq GLE uur 0Z9 TLETO9 782109 *I3s ¢T1- Ssdd0 Y I03jo0ou ISTTOd °Yd
S00ST9 uwb /€ Gl TLETOO 76€T09 .06 CT- S4490 Y ¢S PTOFTUBW Y £€98¥%9
JS¢C LS8 NH Ieq GLE i 009 TLETO9 782109 "I3S ¢T1- S4dd0 g 2030w ISTTOd °d
S00ST9 uwb /€ i GOL TLETO9 76€T09 .06 CT- S4490 d ¢S PTOFTUBN Y 2€98%9
JSC LG8 NA Ieq GLE uu OTTT TLETO9 782109 *I3S ¢T1- S4Ad0 g do30w ISTTod "1
S00ST9 uwb /€ uu 0TZT TLETOO9 LLETO9 .G CT- S4490 Y €S PTOFTUBW "o 99¥78¥%9
JSC LG8 NH Ied GLE uur 0TZT TLETO9 782109 I35 ¢T1- SdAd0 Y JI030W ISTTOd °T
S00ST9 uw?/€ uur OTET TLETO9 LLETO9 .G ¢T- S4490 d €S PTOFTUBN °¥ S9%78¥%9
JSC LG8 NA Iedq Gre uur 00€T ¢CTT09 7PTITTO09 ¥ 80- SAHO ¥ "TAD 9FTuy ISMOT
€L0GTO uwl/T uur 06€T ¢CTT09 860T09 06 80- SAHO Y GS PTOJFTUBW "o 87 78%9
pxenb osoy pIepuels butyey -saag anp Z butaata Z UoT3d®uuo)| "ou SSOH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yabus ([soTnaasg sbut3ayta SuoT3O9UU0)
ur-bnTd O0EM = IdodM | I8ddpn = o | Te3OL = "305 | 3uswiesay dwunig = ‘wiesxl dunis | IYbBTRIIS = I35 | SNOSSY IAeg MBS = JdS
AUBTY = Y | Io0npoayY = ‘poyY | burjey oansseiag = HuTley °*S8Id | ISqUnU = °‘ON | To99UM DUTINSESN = TO99UM " SeaRN
PTIOITUBW = "TUBW | ISMOT = °"OT | 2J9T = "1 | TRUISIXY = °XJ | JISPUTTAD = "TAD | Io3aweTlp dwrta) = -dwTtId
6T0TZ2Z "A ZEOILE °"ou peSH woxdg

ZEOTLE/OOV8F9 "ON 3Ix®EBg

uo obenbuet

JTY ©SOH TeaIsusd

316

Ver. 1.6



Hose kits

Spare part manual

Log Max 7000XT Top Saw

0S¢ LS8 NH Iedq GLE uur 09€T TLETO9 78CT09 *I3S ZT- s4AY90 Y JI030w meg
G00GT9 uwb/€ wu 09% T TLETO9 LLETO9 oG7 ZT- Sad0 mesd TS PTOJTUERW Y G8¥8¥9
0S¢ LS8 NH Ieq 08¢ ww OGyT €CTIT09 LLETO9 oG7 ZT- Sad0 7L TS PTOFTUBW ¥
7L0ST9 ub/€ uur QGG T €CTT09 78¢T09 "I3S ¢T- SAd0 Y SATeA JI030W MeS 98¥78¥%9
JSZ LG8 NH Ieq G8¢ ww 0fLT TZTT09 TPSTO09 I35 90- S4¥0 g "TAO pes3 IeQ MES
CLOSTY u8/€ wuw 08T TCTT09 S¥ST09 G7 90— SI¥O| SATPA OSUD JI03DTIISY 7298%9
OSZ LG8 NH Ieq G8¢ DUSNA TCTT09 GFST09 G7 90— SI¥O| SATEA OSUD JI03DTIISSY
¢L0ST9 uw8/€ uu QLT TZTT09 S7ST09 S% 90- Sd4d90 TIY PTOFTUBN T £298¥%9
OS¢ LG8 NH Ieq Gg8¢ uur QTLT TZTT09 G7ST109 SG¥% 90- S440 ¥ "TAD pee3 Ieq MES
¢LOSTY u8/€ uw 06 LT TZTT09 SPST09 S% 90- S.I¥0 Td PTOFTUBW T T67879
OSZ LG8 NH Ieq G8¢ uw 08¢T TCTTO09 S7ST09 GF 90- S4d0 €dd TS PTOFTUBW “d
¢LOSTY u8/€ uw QSET TCTIT09 TPST09 “I3S 90- SAd0 SATRA D3YD 887879
OSZ LG8 NH Ieq G8¢ uw QT9 TCTTO09 TPSTO09 1385 90- S4¥0 SATRA D3UD
¢LOSTI9 u8/€ uu GL9 TZTT09 ZvST09 06 90- SA90 ¥gda Io3jow meg L8%8%9
paxenb ssoH pIepuels butjey -ssag np Z butaata Z uoT3osuuo)| ‘ou SSOoH
930N ‘ou 3xed 9ZTIS Te3od oW 3ABA | o 3IEd 1 butaata 1 uoT3dO{UuUo)
odA3 ssoH yabues |[soTnaasg sbutjlata SuUoT3O9UuU0)
ur-6ntd oM = I40daM | I2ddn = 'n | Te3IOL = 305 | 3uswiesxl dunis = ‘wiesaly dunis | 3ybTeIIS = I35 | ONOSSY Ied MBS = ¥dS
IUBTY = ¥ | I90npSyY = 'poyY | Dburiey o2aInssoig = burley °*sSaId | IS2qunu = °‘ON | To99YM DUTINSES|] = TO9UM °SeaR
PTOJTUBW = °“TUBK | ISMOT = "OT | 3I9T = T | TeUILIXHT = "X | ISPUTTAD = °TAD | x93awetp dwIad = -dwITId
6T0TZZ "A €00TILE "Ou peSH woxd
€00TLE/TOV8F9 "ON 3IxI®B4 09-Z2T4d TITI9 MEeS

u® sbenbuet 020Z-SLIX000L XeW DOT 3ITY SSOH

Ver. 1.6

317




Log Max 7000XT Top Saw

Hose kits

Spare part manual

JSC LG8 NA Ieq GFe uur 089 ZCZTT09 660T09 *I3S 80- SAdO dS PTOFTUBK
€L0GT9 wl/T wur 099 ZCTT09 007109 06 C¢T- 94VS g Iojow Mes S¥98%9
JS¢C LG8 NH Ieq Gr¢E w00 ¢CTT09 660T09 *I3S 80- SAHO d PTOFTUBNW
€L0STI9 wl/T Wi g9 ZCTT09 660T09 *13S 80— S4A¥O ¢d 9S PTOJFTUBW Y 779879
JSC LG8 NH Ieq GFE . TTY ZCZTT09 00%T09 06 C¢T- 94VS ¥ JI03jow meg
€L0GSTO we/T uu G ¥ ¢CZTT09 89GT09 06 80- SAHO ¢d 95 PTOJTUBNW "d 7L78Y79
0S¢ LS8 Ni Ieq Gg¢ wu 09¢ TZTT09 TPST09 *I3S 90- SA¥O Y "TAO pee3 ieq mes
CLOSTO u8/€ W GZ¢ TZTT09 Z¥ST09 06 90— SIYO|SATEBA DOSUD JI03DTIFSSY €798%9
0S¢ LG8 NiA Ieq Gg¢ wu 00¢ TCTT09 TPST09 "I3S 90- SAYO| SATEA HO9UD JO0JDTIISSY
CLOSTY u8/€ W QLZ TZTT09 Z¥ST109 06 90- Sd¥0 Y PTOJFTUBKW Z79879
0S¢ LG8 NA Ieq Gg¢ W ZL¢ TZTT09 TPST09 *I3S 90- SA¥O d "TAD pee1 Ieq mes
CLOST9 u8/€ W GEy TZTT09 €7ST09 06 90— S.Jd¥0 g PTOJFTUBKW €878¥%9
OS¢ LG8 NA 1eq 98¢ wu €Ly TZTT09 Z¥ST09 06 90- SAYO Gdd TS PTIOCFTUBK ¥
CLOSTY u8/€ uu Gy G TZTT09 Z¥ST09 06 90- SAd0 2dd PTOFTUBKW 6L78%9
OS¢ LG8 NA Ieq G8¢ w066 TCTT09 S7ST09 G7 90- S4¥0 2dd PTOFTUBKW
ZLOST9 u8/€ uu G99 TZTT09 Z7ST09 06 90- SAd0 ¥a Iojow mMeg 8LV8F9
OST LG8 NA Ieq 06¢ wur 009 6€ST09 ZCST09 06 70- SddO I Iojow meg
T60ST9 ub /1 Wi 099 6EST09 ZZST09 06 ¥0- Sdd0 swery juTod 9sesIn 787879
OST LG8 NA Ieq 06¢ wur 0ZS 6EST09 ZCST09 06 ¥0- Sdd0 S Io03jou meg
T60GT9 ub /T Wu 089 6EST09 ZCST09 06 ¥0- Sdd0 ¢1Dd PTOJFTuen T8%78%9
OST LG8 NA Ied 06¢C uur 70¢ 6€ST09 ¢CST09 06 P0- SAHO T1Sd PTOFTUEBRW
T60ST9 ub /1 W 0LZ 6EST09 GZST09 Sy ¥0- Sd90 Sd ¥S PTOJTUEBW Y 087879
pxenb ssopy paepuels butqyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SsOoH
930N ‘ou jaxed 9ZTS Te3oL oU 3IBQ | Tou TR 1 but3iata T uOT3OvUUo)
odA3 ssoH yzbus1 |[ssTnaasg sbut3ayta SuoT3O9UU0)
ur-bn1d odM = I4OoEM | I8ddn = "n | Te30L = °"30L | 3Juswiesay dwnig ‘wiesxy dwnis | 3ybrexls = "I3S | ondsdy Iedg MBS = YdS
JUybTyY = ¥ | Io0npsy = "poy | Dburley L2Inssoiad = Hurley "s8ag | IoquUnu = "ON | [O9UM DUTINSES = TO9UM " SEaIR
PIOJTUBW = °"TUBW | IOMOT = "OT | 3JI9T = T | TRUISIXY = °"XT | ISPUTTAD = "TAD | zojswetp dwuti)d = -dwIia)d
6T0TCC A 900TILE °"OuU PEeSH wWoIxj

900TLE/ZO0¥8F9 "'ON 3IxBd

uo obenbuet

MesS dof,

318

Ver. 1.6



Log Max 7000XT Top Saw

Hose kits

Spare part manual

OS¢ LS8 NH Ieq 08¢ ww 0y €CTT109 76€T09 .06 CT—- SdY¥0 ¢L 9S PTOJTUBW °d

7L0GT9 ul?/€ ww 0SS €ZTT09 782109 *I3S ZT- SA¥0 I PTOJTUeR T798¥%9

paenb ssoy paIepuels butyey -saag ano Z butaata Z UoT3oSuuo)| ‘ou SsoH
930N ‘ou jaedg 9ZTS Te3oq ou 3TEQ | Tou 3B 1 butiata T uoT3O9UuUo)
odA3 ssoH yzbust |sSsTnaasg sbutj3jyta SuoT3O9UU0)

ur-bnTd O0EM = IdodM | Ioddn = *n | Te3OL = "305L | 3uswiesay dwunis = -wiesxl dunis | JYbBTRIIS = "I3S | SNOSSY Ieg MBS = YdS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey Lanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = [O99UM " SEeaR
PTOJTUBN = °"TUBW | ISMOT = °"OT | 33I9T = T | TPUIDIXY = XY | ISPUTTAD = °TAD | xoj3sweTp dwTta) = -dwrtad
6T0TCZ "A 900ILE °"OU PESH WOoIXJ

900TLE/Z0¥78%9 "ON 3IxBd
uo °benbuet

Mes dog,
020Z2-SIIX000L XBW DOT 3Ty ©SOH

Ver. 1.6

319



Log Max 7000XT Top Saw

Hose kits

Spare part manual

dS¥y 968 N4 Ieq 0G¢€ 08ST09 G8STO09 06 ¢TI- SdY0 g Iojou ISTTOY °d
S70ST9 ub/€ uw 08ST09 Z8GT09 06 C¢T- SAd0 Y ¢S PIOFTUBW ¥ TE98F9
ds¥y 968 NH Ieq 0G¢E 08STO09 G8GT09 06 C¢T- S4490 T JI030W ISTTOd "d
S70ST9 uwb /€ w0 08GT09 ¢8ST09 06 C¢T- SA490 d ¢S PTOFTUBN "d 0€98%9
ds% 968 NA Ieq 06¢ 08GT09 G8ST09 06 C¢T- SAdO T I030Ww ISTTOY "1
SY0ST9 ub /€ uw 08ST09 €8ST09 Gy CI- Sd¥0 Y €S PIOFTUBK Y ZLY879
dsS?y 968 NA Ieq 0S¢ 08ST09 G8GT09 06 C¢T- S4A40 ¥ I030uW ISTTOHT "1
S70ST9 ub?/€ uur o 08GT09 €8GT09 Sy CT- SAd90 d €S PTOJTUBW "d TLV8F9
0S¢ LS8 NH Ieq G8¢ TZTT09 Z¢vST09 06 90- S4490 ddg 030w ISTTOAd T
CLOSTO u8/€ ww TCTT09 TPSTO09 ‘I35 90- SAdO 2dd TS PIOCITUBW ¥ €LY8Y9
0S¢ LG8 NH Ieq Gg¢ TCTT09 ZVST09 06 90- Sd¥0 ¥a Iojouw ISTTOod ¥
CLOSTO u8/¢ wur TCTT09 ZvST09 06 90- S.d¥0 Tdd TS PIOCJTUBW ¥ 0L%8%9
wIe ISTTOY ¥
ul - Q prenb ssoy TS0ST9
wIe ISTTOY T
ul wur O paenb osoH TG0ST9
paenb ssoH paepue3ls butyey -saag nd Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou j3xeg 9ZTS Te3oL OU AR o 3IEd 1 butaata T uoT3dO3{UU0)
odA3 sson yzbust |sSTnaasa sbutjayta SuoT3O9UU0)
ur-bnTd odM = I4OoEM | Ieddn = *n | Te30L = °"30L | 3Juswiesay dwnig = ‘wiesil dunils | 3ybTeRIIS = IS | SndOssY Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = ‘poy | buriey sanssoag = buriey s8I | IS2qunU = °‘ON | To99UM DUTINSES| = [O9UM °SEesSR
PIOJTUBW = °"TUBW | I9MOT = °"OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | xojswetp dwuta)d = -dwIa)
6T0TZZ A 900TILE °"OU PeSH WOoIXJg
900TLE/EOVBY9 ON 3IIB] HHAA
us sbenbuet 020Z-SIIX000L XeW DOT 3T SSOH

320

Ver. 1.6



Log Max 7000XT Top Saw

Hose kits

Spare part manual

Ver. 1.6

321

DST LG8 NH Ied 067¢ 6€ST09 GZST09 G¥ 70— SJdd0 ¢ ddoTgbiea
T60ST9 ub/T uur Q 6€ST09 2ZST09 06 70— SJdd0 dzo dwndbied 029879
DST LG8 NH 1eq 06¢ 6€GT09 GZGST09 Gv p0- SJdd0 T 3ooTgbiea
T60GT9 Wb /1 uw 6€5T09 2ZS109 06 70— SJdd0 d1o dwndbies 6198F9
DST LG8 NH 1eq 06¢ 6€GT09 2ZST09 06 70— Sdd0 IzD dwndbies
T60GT9 Wb /T uur 6€GT09 TZST09 ¥ed $0- SAI0 Z I193depv 819879
DST LG8 NdH Ieq 06¢ 6€GT09 TZST09 ¥ed $0- SAIO z x93depy
T60GT9 ub/1 uur Q 6€GT09 2ZST09 06 70- SJI90 fuelbied ‘QH LT98F9
DST LG8 NdH 1eq 06¢ 6€GT09 2ZST09 06 70— Sd¥0 110 dundbaeg
T60GT9 Wb /T umur Q 6€GT09 TZST09 ¥ed F0- SAJO T I93depvy 9T98%9
DST LG8 NH Ieq 06¢ 6€GT09 TZST09 ¥ed $0- SAY¥O0 T x93depy
T60GT9 ub/1 uur Q 6€GT09 2ZST09 06 70— SJdJI0 fuelibaed ‘BA GT98F9
DST LG8 NH 1eq 06¢ 6€GT09 2ZST09 06 70- SJdd0 dlL 3o0T1d °"OH
T60GT9 Wb/ uur 6E€GT09 2ZST09 06 70— SJdd0 ¥a dundbies 719879
OST LG8 NiI Ieq 06¢C 6€GT09 ZZG109 06 ¥0- S4¥O 4 dundbied
T60GT9 ub/1T uur Q 6€GT09 GZGT09 Gy 70— SJdI0 Wd 320Td "BA €198¥%9
pPPAysbuets paepue3s SSeTANRAIL dey - zu - Iu Z butrddoy Z butuanysuy| -zubuers
buTtuyarWUY *IUTSYTIAY IS9TI03S Te3oL -TSYT3aVY | -TSATIIY 1 burtddoy 1 buTtuanysuy
dX3buets pbuet xz0sTAH azebut1ddoy zebutulnisuy
ur-6ntg oeM = IJOEM | 2IAQ ‘0 | brpuealn = *3an | ILSISUBA = “BA
Te30L = 305 | SHUTUPPRIPIBAS = °PPRIPILAS | ISpurlTAosbutujewpiess = °“TAD ujew As | HBulTpueysqanis = °a9qdqnis
sbutzsonpsy = °"pPaY | 33ewsssid = -"wssoid | Isuwwnu = "IN | sburyddoy = -1ddoy | I9bQH = "QH IsputTho = - TAD
6T0TCZ "A I00TILE "aIu-bbe uexag

TOOTLE/PO¥8F9 "IN TOATIAY
AS 3eads




Log Max 7000XT Top Saw

Hose kits

Spare part manual

€Td 00T HVS Ieq Gyg wu 00T<C 76ST09 G6ST09 3yed 9T- SAYO TH
TH SOYIEBNW 780GT9 ul uu 0Zce 765109 TO7T09 206 9T—- S4d90 bueTssppAs TT98%9
€Td 00T HVS Ieq Gyg ww 0T0ZC 76ST09 G6ST09 3ed 9T- Sd¥0 TI TS 90Td "QH
L SSIeN 780GT9 ul ww QETT 765109 TOZT09 .06 9T- SAHO I Io3jel0y 9098%9
€Td 00T 4VS Ieq Gy ww 00¢<C 76ST09 S6ST09 Xed 91— SAdO d TS ¥°0Td "QH
d SoYIeW 780519 ul W 0ZeC 76ST09 TO7T09 .06 9T- SA90 d I03®e30Y S098%9
€Td 00T HVS Ieq Gyg wu 00¢e TLETO9 LLETO9 oG7 CT- Sd4¥90 pdd TS {O0Td "QH
dd SSAIBIW €80GT9 ub /€ uw OTEZ TLETO9 782109 ed ¢T- SAd0 d r03e310Y L098F9
OST LG8 NA 1eq 06¢ wu 06T 6€ST09 CZST09 06 70— Sd4490 ¥a 103e30Y
T60GT9 wb/T uw 0G¢ 6€ST09 CZST09 06 70— SAY0 I I03e30Y 0T98%9
DSZ LS8 NH Ieq 0G6¥ uw 09T GZTTO09 TZSTO09 ed y0- SAFO L "BA XYDOTgI03R3O0Y
TLOGSTOY uwb/T uw 0ge SZTT09 ¢ZST09 06 70— SAY0 I030WIORIOY " QH 6£98¥%9
JSZ LS8 NH 1eq 0G6¥ uw 09T GZTTO09 TZSTO09 ed p0- SAYO L "QH DO0TqI03®B30Y
TLOSTO wb /T ww 0Z¢ SCTT09 CZST09 06 70— SAY0 I0j0wWIOlBIOY "BA 8€98¥9
OS¢ LG8 NH Ieq 0G6¥ uw QTF GZTT09 GZSTO09 G 70— S4d0 W Seiinien
TLOSTO ub /T ww Q8% SZTT09 ZCST09 06 ¥0- Sdd0 ¢ TTAUSA "A 9€98¥%9
0S¢ LG8 NH Ieq Gg¢ wu 0FZe TZTT09 ZvST09 06 90- SJA490 g I03e30yd
CLOSTO u8/€ W GTEE TZTT09 ZVST09 06 90- Sdd0 Zd X00Td "BA 609879
0SZ LG8 N4 Ieq Gg8¢ W QLEE TZTT09 ¢vST09 06 90- SJd490 ¥ I03B30Y
CLOSTO u8/€ ww Gy e TZTT09 Z7ST09 06 90- Sdd0 CY 00Td "BA 8098%9
U 0012 0 ppAsysbuets 2S0ST9
ppAysbuets paepue3ls sseTyyoAhzL dey -Iu - Iu Z buttddoy Z butuantsuy| - aubueTs
butuyaeUuy *IUTSYTIIV JYoTI03S T®30d -TSJTIAV | -TSJTIIVY 1 buttddoy 1 butuanysuy
dA3buets pbuet z0sTAH aebuttddoy zebutuznysuy
ur-bntg osMm = I40AM | 93aAQ = *Q | bTpuealn = 30 | ISISUBA = "BA
Te30L = 305 | SHUTUPPRIPIBAS = "PPRIPIBAS | JISpulTAdsbutulewpagas = -TAD-ulew AS | DurTpueysqqnis = -oqdnis
sbutzeonpsy = °"paYd | 33ewsssid = "wssoid | Isumnu = "IN | sburrddoy = -Tddoy | I9bQH = "QH | ISPuTTAd = -TAD
6T0T2Z "A 900ILE -~Iu-bbe uexg

900TLE/SOV879 "IN TSATIIVY

To3E30g O3od

AS Yeads

322

Ver. 1.6



Log Max 7000XT Top Saw

Hose kits

Spare part manual

€Td 00T 4dVS Ieq Gp¢ wu 08ST TLETO9 782109 *I3S ZT- SdAY¥0 dd PTOFTUBKW Y
dd PEYIERN £€80GT9 u?/€ uur O TLETO9 78CT09 135S CT1- SAd0 dd I9PTOY SSOH GC9879
€Td 00T HVS Ieq GFE uw 0ZST TLETOO9 LB8STO9 *I3S 9T- S4AY0 TH 3I93dead " TUBRK
TH PS3IBRW €80GT9 /€ uw Q09T TLETO9 782109 ‘I3S CT- S4Ad90 TH ISPTOY SSOH L678V9
€Td 00T HV¥VS Ieq Ghe uw QLY T ¢VTT09 LLZTO9 *I3S5 9T- SAY¥0 L PTOFITUBN ¥
L PoxIen 780519 ul wu 08GT ZVTT09 LLZTO09 *I1S 9T- SAY0 L I9PTOY 9SOH S678¥79
€Td 00T HVS Ieq GhE uw Gy T ZvTT09 LLZTO9 ‘I35 9T- SAd0 d PTICFITUBN ¥
d PS3IERN 780GT9 ul uw 09GT ¢VTT09 LLZTO9 *I3S 9T- SA490 d ISPTOY SSOH 767879
W 00ST pienb ssoy ¢S0ST9
paenb ssol paxepuels butyey -saag ano Z butaata Z uoT3josuuo)| ‘ou SSOoH
930N ‘ou jaedg 9ZTS Te3oq ou 3TEQ | Tou 3IBA 1 but3iata T uoT3OvUuUo)
odA3 ssoH yzbust |[sSTnaasa sbutjijyta SuoT3O9UU0)
ur-bnTd oM = I4OEM | I°ddn = °n | Te30L = °"30L | 3Jusuwiesay dwnig = cwiesil dunils | 3ybTeRIIS = IS | SndOssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = ‘poyY | Dburjey oanssoiag = buriey °*sS8Id | IS2qunU = °‘ON | To99UM DUTINSES| = TO99UM °SeaR
PIOJTUBW = °"TUBW | I9MOT = "OT | 3I9T = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojswetp dwuti) = -dwIa)
6T0TZZ A 900TILE °"OuU PeSH wWOoIXJj
900TLE/907879 "ON 3Ied ISPTIOY ©SOH

u® sbenbuer 020Z-SLIX000L XeW DOT 3ITY SSOH

Ver. 1.6

323



Log Max 7000XT Top Saw

Ki
Hose kits Spare part manual

Ver. 1.6 324



7000XT Top Saw
7000XT Top Saw
7000XT Top Saw
7000XT Top Saw
7000XT Top Saw
7000XT Top Saw
7000XT Top Saw

manu

al

manu

al

manu

al

manu

al

manu

al

b=
©
o
)
—_
©
o
wn
=
®©
a
)
—
®©
fo%
(7))
©
®©
ol
)
—
®©
ot
n
S
©
o
)
©
a £
wn
=
®©
o
)
—
©
ot
wn
=
®©
ol
)
—
®©
fo%
(¢p]
©
©
ol
)
—
®©
ot
(7))

manu



	Frame and protection
	Frame with protective cover
	Frame
	Protective cover
	Filling cap


	Delimbing unit
	Upper delimbing knife, assembly
	Upper delimbing knife
	Upper delimbing knife sensor
	Hydraulic cylinder
	Manifold
	Directional valve


	Left and right delimbing knifes, assembly
	Left delimbing knife
	Left delimbing knife. Replaceable knife blade
	Right delimbing knife
	Right delimbing knife. Replaceable knife blade

	Hydraulic cylinder
	Rod kit


	Lower delimbing knife, assembly
	Lower delimbing knife
	Hydraulic cylinder
	Rod kit

	Protection


	Feeding unit
	Feeding unit, assembly
	Hydraulic cylinder
	Rod kit

	Feed roller arms V12, assembly
	Right feed roller arm V12
	Left feed roller arm V12
	Feed rollers V-Steel Soft Grip, V12
	Feed roller V-Steel Soft Grip, V12
	Feed rollers V-Steel Hard Grip, V12
	Feed roller V-Steel Hard Grip, V12
	Feed rollers Eucalyptus, V12
	Feed roller Eucalyptus, V12

	Feed roller arms MS11, assembly
	Right feed roller arm, MS11
	Left feed roller arm, MS11
	Feed roller motor 1259 ccm
	Feed rollers V-Steel Soft Grip, MS11
	Feed roller V-Steel Soft Grip, MS11
	Feed rollers V-Steel Hard Grip, MS11
	Feed roller V-Steel Hard Grip, MS11



	Measuring
	Diameter measuring unit
	Encoder

	Length measuring unit, assembly
	Shaft
	Hydraulic cylinder
	Length measuring arm
	Measuring wheel arm
	Cover

	Wheel rim spacer kit


	Felling unit
	Felling link, assembly
	Felling link
	Hydraulic cylinder
	Rod kit

	Chain holder
	Hose holder, assembly
	Hose holder
	Hose holder, stump treatment



	Saw unit
	Saw unit 611, assembly
	Pin
	Saw unit 611
	Saw motor F12-60, assembly
	Saw motor F12-60
	Saw bracket 611
	Saw bar bracket 611
	Cylinder bracket


	Top saw unit 318 F-12-30, assembly
	Saw unit 318 F12-30
	Saw unit 318
	Saw bar bracket -04
	Saw bar holder -04
	Saw motor F12-30
	Bearing unit
	Manifold
	Relief valve


	Saw chain lubrication, Super Greasy

	Accessories
	Color marking, assembly
	Color pump, assembly
	Color pump
	Directional valve
	Directional valve

	Color marking manifold, assembly
	Color marking manifold

	Color tank, assembly
	Filling cap, red
	Filling cap, blue


	Stump treatment saw 611
	Find End kit
	Find End

	Chain shot guard
	Tool kit

	Hydraulic system
	Hydraulics, assembly
	Right manifold, assembly
	Part 1
	Part 2
	Inlet manifold
	Feed section
	Feed section
	Inlet manifold
	Tie rod kit
	Tie rod kit
	Lower delimbing knife section
	Delimbing knife section
	Relief valve
	Compensator kit
	Compensator kit
	Compensator kit
	Compensator kit
	Relief valve 210 bar
	Relief valve 125 bar
	Relief valve 350 bar
	Relief valve 330 bar
	Relief valve 300 bar
	Feed reducer
	Cap EC/A036
	Cap EC/PC
	Cap PC/B
	Cap EC/B
	Solenoid

	Left manifold
	Directional valve
	Directional valve
	Directional valve
	Check valve
	Relief valve
	Manifold
	Relief valve
	Relief valve
	Relief valve
	Relief valve 210 bar



	Control system
	Log Mate 510
	Log Mate 510 cable list


	Hose kits

